wamonae. FCC RADIO TEST REPORT Report No. : FR492020F

Pol. Horizontal Fundamental
o Level (dBuvim)
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Peak Blank
Frequency (MHz)
Site + B3CH23-HY
Condition: PEAK BE(UNTI 4)_indoor 3m DRH18-E_LE2CASAIBEN 248629 HORIZONTAL
+ REW:1060.088kHz VBW: 3008, B0BkHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
Hz dBuV/m dBuv/m  dB dBuv dB/m dB  d8 B deg
1 5925.80 53.75 108.20 -54.45 33.96 34.08 11.33 34.47 3.88 373 125 PEAK
2 5927.75 54.74 108.20 -53.46 39.04 3408 11.39 34.47 3.88 373 125 PEAK
o Level (dBuvim)
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105,
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36,
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Avg Blank
Frequency (MHz)
Site + B3CH23-HY
Condition: AVG_BE(UNIT 4)_indoor 3m DRH18-E_LE2CASAIBEN 249620 HORIZONTAL
+ RBW:1000.000kHz VBW:3008. B0BkHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuv dB/m  dB  d8 B om  deg
1 5925.80 45.35 88.20 -42.85 30.56 34.08 11.33 34.47 3.88 373 125 AVERAGE
2 5046.80 46.61 B88.20 -41.59 31.75 34.08 11.46 34.47 3.87 373 125 AVERAGE
TEL : 886-3-327-0868 Page Number : C1-27 of 121
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Pol. Vertical Fundamental
Lot [BuVIm) . Level (dBuVm)
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Peak 5600 5650, 5718, 5111 8%, 5695
Frequency (MHz)
1000 2200. 3400. 4600, 5800. 7000
Site @ G3CHIIHY Frequency (Hz)
Condition: PEAK_BE(UNII 4)_indoor 3m DRHIS-E_LE2CBSALSEN 240620 VERTICAL
+ RBW:1080.080kHZ VB\W:3000,000kHz SWT:Auto Site + B3CHZ3-HY
Condition: PEAK(UNII 4) indoor 3m DRH1B-E_LE2(@SAISEN 248628 VERTICAL
Linit Read  Ant Cable Preamp  Aux APos  TPos + REW:1000.080kHz VBW:3000.000kHz SWT:Auto
Freq Level Line Margin Level Factor Loss Factor Facter Remark
- - Linit Read  Ant Cable Preamp  Aux APos  TPos
Wiz dBuy/n dBulfndB - djuV - dBfn oAb db D om deg Freq Level Line Margin Level Factor Loss Factor Factor Remark
1 5640.42 53.37 68.20 -14.83 39.32 33.44 1116 34.45 3.9 161 BLPEAK
2 5650.74 53.38 68.75 -15.37 39.28 33.59 114 34.45 391 161 BLPEAK _—
IOS00.96 40710603 -SLG6 2.84 3nEL 1186 .45 301 11 BLPEAC LB/ B/ d5 G w8 B B o deg
4 S70.87 5208 110.95 -58.57 .75 3384 1163 .45 .91 181 Bl PEAK 1 5845.00 119.86 ---oo- oo 165.36 33.96 1L07 3446 3.1 1al BLPEK
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Avg Blank
1000 2200. 3400. 4600, 5800. 7000
Frequency (MHz)
Site + B3CHZ3-HY
Condition: AVG(UNTI 4)_indoor 3m DRH1B-E_LE2CBSAIBEN 246620 VERTICAL
+ RBK:1060.080kHz VB:3000. B0BkHZ SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m  deg
1 5845.00 112,38 ------ ------ 97.85 34.88 11.09 34.46 3.98 101 81 AVERAGE
TEL : 886-3-327-0868 Page Number : C1-28 of 121
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Pol. Vertical Fundamental
o Level (dBuvim)
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Peak Blank
Frequency (MHz)
Site + B3CH23-HY
Condition: PEAK BE(UNTI 4)_indoor 3m DRH1B-E_LE2CASALBEN 248628 VERTICAL
+ REW:1060.088kHz VBW: 3008, B0BkHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
Hz dBuV/m dBuv/m  dB dBuv dB/m dB  d8 B deg
1 5924.75 55,18 108.38 -53.20 40.39 34,08 11,33 34.47 3.88 181 81 PEAK
2 5925.50 57.18 108.20 -51.10 42,31 3408 11.33 34.47 3.88 181 81 PEAK
4o LEVE! (dBUVIm)
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36,
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Avg Blank
Frequency (MHz)
Site + B3CH23-HY
Condition: AVG_BE(UNIT 4)_indoor 3m DRH18-E_LE2CASAIBEN 240620 VERTICAL
+ RBW:1000.000kHz VBW:3008. B0BkHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuv dB/m  dB  d8 B om  deg
1 592475 43.07 88.38 -40.31 33.28 34,08 11,33 34.47 3.88 181 81 AVERAGE
2 5949.25 43.51 B88.20 -39.69 33.64 34.08 11.47 34.47 387 181 81 AVERAGE
TEL : 886-3-327-0868 Page Number : C1-29 of 121
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Pol. Horizontal Vertical
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Peak 15 15
AVg 7000 9200. 11400, 13600. 15800. 18000 7000 9200, 1400, 13600. 15800. 18000
Frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site + B3CH23-HY
Condition: PEAK(UNI 4)_indeor 3m DRHI8-E_LE2CASALGEN 240620 HORIZONTAL Condition: PEAK(UNII 4)_indeor 3m DRHLS-E_LE2CASALBEN 240620 VERTICAL
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuV/m B dBuV dB/m B B B m deg Mz dBuV/m dBuV/m  dB dBu/ dB/m B B B m deg
1 11698.08 51.31 74.00 -22.69 35.60 38.60 15.82 40.37 2.26 - -- PEAK 1 11699.08 52.62 74.08 -21.98 35.71 38.60 15.82 40.37 2.26 - -- PEAK
2 11699.08 41.34 54.60 -12.66 25.63 38.60 15.82 40.37 2.26 - -~ Average 2 11699.08 41.31 54.08 -12.69 25.60 38.60 15.82 40.37 2.26 - -- Average
3 17535.08 54.32 108.20 -53.88 38.36 48.10 19.14 46.39 3.11 - -- PEAK 3 17535.08 54.43 108.20 -53.77 38.47 48.18 19.14 46.39 3.11 - -- PEAK
TEL : 886-3-327-0868 Page Number : C1-30 of 121

FAX: 886-3-327-0855
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Pol. Horizontal Vertical
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g 175 175
10600 12080, 13960, 15040, 18520, 18000 10600 12080, 13960, 15040, 18520, 18000
Frequency (MHz) Frequency (MHz)
Site  : B3CHI3HY Site : 03CHI3-HY
Condition: AVG(UNIT 4)_indoor 3m DRKIB-E_LEACBSALBEN 248620 HORTZONTAL Condition: AVG(UNIT 4) indoor 3n ORKLE-E LEICOSALBEN 248620 VERTICAL
TEL : 886-3-327-0868 Page Number : C1-31 of 121

FAX: 886-3-327-0855
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Pol. Horizontal Fundamental
Lot [BuVIm) . Level (dBuVm)
PERR_BEUNT 4] 00T, 140
1225 /‘ 125 )
et PEAK{UNI 4)_indoar
10! } \ 105
875
ﬂj \‘ a5
0.
/J HM [TVt | S I e | U L
1 S
L R N AR A o ) )
38, PP G s
350 WWW
17
17
Peak 5600 5650, 5718, 771, 8%, 5695
Frequency (MHz)
1000 2200. 3400. 4600, 5800. 7000
Site @ G3CHIIHY Frequency (Hz)
Condition: PEAK BE(UNII 4)_indoor 3m DRH1S-E_LEOCESAISEN 248629 HORIZONTAL
+ RBW:1080.080kHZ VB\W:3000,000kHz SWT:Auto Site + B3CHZ3-HY
Condition: PEAK(UNII 4) indoor 3m DRH1B-E_LE2(@SAI3EN 248628 HORIZONTAL
Linit Read  Ant Cable Preamp  Aux APos  TPos + RBK:1060.000kHz VBW:3008. BaAkHz SWT:Auto
Freq Level Line Margin Level Factor Loss Factor Facter Remark
- - Linit Read  Ant Cable Preamp  Aux APos  TPos
Wz dBuV/m dBulfn dB - dbuV dBfn oAb db D on o deg Freq Level Line Margin Level Factor Loss Factor Factor Remark
1 S611.80 51.72 68.20 -16.48 37.80 33.27 11.20 34.45 3.99 355 123 PEAK
2 5650.15 5137 68.31 -16.94 37.27 33.50 1114 34.45 3.91 355 123 PEAK _—— Y ——
IOS03.55 SLO3 106,10 -55.06 3678 3nGL 1LG6 .45 301 355 123 PEC LB/ B/ d5 g w8 B o deg
4 S70.56 50.31112.29 -6L9G .98 3384 1163 .45 .91 355 123 PEAK 1 5865.00 116,37 ---oo- --oo- L7 3400 L1+ 3446 3.90 35 125 PEKC
gL 4BV
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WMMMMW
1.
Avg Blank
1000 2200. 3400. 4600, 5800. 7000
Frequency (MHz)
Site + B3CHZ3-HY
Condition: AVG(UNTI 4)_indoor 3m DRH1B-E_LE2CBSAIBEN 240620 HORTZONTAL
+ RBK:1060.080kHz VB:3000. B0BkHZ SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m  deg
1 5865.00 107.84 ------ ------ 93.24 34.80 11.16 34.46 3.98 355 123 AVERAGE
TEL : 886-3-327-0868 Page Number 1 C1-32 of 121

FAX: 886-3-327-0855
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Pol. Horizontal Fundamental
o Level (dBuvim)
1225
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Peak Blank
Frequency (MHz)
Site + B3CH23-HY
Condition: PEAK BE(UNTI 4)_indoor 3m DRH18-E_LE2CASAIBEN 248629 HORIZONTAL
+ REW:1060.088kHz VBW: 3008, B0BkHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
Hz dBuV/m dBuv/m  dB dBuv dB/m dB  d8 B deg
1 5924.80 53.12 108.93 -55.81 38.33 34.08 11.33 34.47 3.88 355 123 PEAK
2 5030.80 55.44 108.20 -52.76 40.64 34.08 11.40 3447 3.87 355 123 PEAK
o Level (dBuvim)
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Avg Blank
Frequency (MHz)
Site + B3CH23-HY
Condition: AVG_BE(UNIT 4)_indoor 3m DRH18-E_LE2CASAIBEN 249620 HORIZONTAL
+ RBW:1000.000kHz VBW:3008. B0BkHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuv dB/m  dB  d8 B om  deg
1 5923.80 47.13 89.66 -42.53 32,35 34,08 11.37 34.47 3.88 355 123 AVERAGE
2 5932.80 46.22 88.20 -41.98 31.42 34.08 11.4p 34.47 3.87 355 123 AVERAGE
TEL : 886-3-327-0868 Page Number : C1-33 of 121
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Pol. Vertical Fundamental
Lot [BuVIm) . Level (dBuVm)
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Peak 5600 5650, 5718, 771, 583%. 5695
Frequency (MHz)
1000 2200. 3400. 4600, 5800. 7000
Site @ G3CHIIHY Frequency (Hz)
Condition: PEAK BE(UNII 4)_indoor 3m DRH1S-E_LE2C@SAIBEN 24@62@ VERTICAL
+ RBW:1080.080kHZ VB\W:3000,000kHz SWT:Auto Site + B3CHZ3-HY
Condition: PEAK(UNII 4) indoor 3m DRH1B-E_LE2(@SAISEN 248628 VERTICAL
Linit Read  Ant Cable Preamp  Aux APos  TPos + REW:1000.080kHz VBW:3000.000kHz SWT:Auto
Freq Level Line Margin Level Factor Loss Factor Facter Remark
- - Linit Read  Ant Cable Preamp  Aux APos  TPos
Wiz dBuy/n dBulfn db dBuV dBfn oAb db D om o deg Freq Level Line Margin Level Factor Loss Factor Factor Remark
1 5637.47 52.80 68.20 -15.40 38.77 33.42 11.16 34.45 3.99 181 8L PEAK
2 5650.15 5134 68.31 -16.97 37.24 33.50 1114 34.45 3.91 181 8L PEAK _— Y —— —— ——
TOS00.01 .16 105,20 -53.04 .84 3380 1186 .45 301 1l BLPEAC LB B/ dB GV w8 B o deg
4 ST0.66 S171112.29 6.5 .38 3354 1163 .45 .91 181 Bl PEAK 1 5865.00 119.61 ---oo- -ooo- 165.03 3400 1L14 3046 3.9 1ol GLPEK
gL 4BV
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AVG{UNI 4)_indoor
a7l WG(UNI 4]
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Lottt
1.
Avg Blank
1000 2200. 3400. 4600, 5800. 7000
Frequency (MHz)
Site + B3CHZ3-HY
Condition: AVG(UNTI 4)_indoor 3m DRH1B-E_LE2CBSAIBEN 246620 VERTICAL
+ RBK:1060.080kHz VB:3000. B0BkHZ SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m  deg
1 5865.80 113.52 ------ ------ 98.94 34.80 11.14 34.46 3.98 10l 81 AVERAGE
TEL : 886-3-327-0868 Page Number 1 C1-34 of 121

FAX: 886-3-327-0855



wamonae. FCC RADIO TEST REPORT Report No. : FR492020F

Pol. Vertical Fundamental
4o LEVE! (dBUVIm)
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1
Peak Blank
Frequency (MHz)
Site + B3CH23-HY
Condition: PEAK BE(UNTI 4)_indoor 3m DRH1B-E_LE2CASALBEN 248628 VERTICAL
+ REW:1060.088kHz VBW: 3008, B0BkHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
Hz dBuV/m dBuv/m  dB dBuv dB/m dB  d8 B deg
1 5923.80 56.80 109.66 -52.86 42,82 34.08 11,37 34.47 3.88 181 81 PEAK
2 5935.50 53.11 108.20 -50.09 43.29 3408 11.42 3447 387 181 81 PEAK
o Level (dBuvim)
1225
105,
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36,
i
Avg Blank
Frequency (MHz)
Site + B3CH23-HY
Condition: AVG_BE(UNIT 4)_indoor 3m DRH18-E_LE2CASAIBEN 240620 VERTICAL
+ RBW:1000.000kHz VBW:3008. B0BkHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuv dB/m  dB  d8 B om  deg
1 592450 49.09 88.57 -30.48 34,30 34,08 11,33 34.47 3.88 181 81 AVERAGE
2 5930.80 49.32 88.20 -38.88 34.52 34.08 11.4p 34.47 337 181 81 AVERAGE
TEL : 886-3-327-0868 Page Number : C1-35 of 121

FAX: 886-3-327-0855
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Pol. Horizontal Vertical
JLeredBuvin) qLereidBuvim)
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Peak 15 15
AVg 7000 9200. 11400, 13600. 15800. 18000 7000 9200, 1400, 13600. 15800. 18000
Frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site + B3CH23-HY
Condition: PEAK(UNI 4)_indeor 3m DRHI8-E_LE2CASALGEN 240620 HORIZONTAL Condition: PEAK(UNII 4)_indeor 3m DRHLS-E_LE2CASALBEN 240620 VERTICAL
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuV/m B dBuV dB/m B B B m deg Mz dBuV/m dBuV/m  dB dBu/ dB/m B B B m deg
1 11738.08 51.33 74.00 -22.67 35.83 38.60 15.85 40.41 2.26 - -- PEAK 1 11730.08 51.89 74.08 -22.91 34.79 38.60 15.85 40.41 2.26 - -- PEAK
2 11738.0@ 41.32 54.00 -12.68 25.62 38.60 15.85 40.41 2.26 - -~ Average 2 11730.08 41.49 54.00 -12.60 25.19 38.60 15.85 40.41 2.26 - -- Average
3 17595.08 54.14 108.20 -54.86 38.61 48.19 19.17 46.36 3.13 - -- PEAK 3 17595.08 54.29 108.26 -53.91 38.16 48.19 19.17 46.36 3.13 - -- PEAK
TEL : 886-3-327-0868 Page Number : C1-36 of 121
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Pol. Horizontal Vertical
! 4ﬂLevel(mnluln] ! 4ﬂLtwelmBll\nln]
1225 1225
875 85
100 00
10.6G o i AVGUNI4)_ingoar| o i AVG[UNI ) indaor
~18G e T I I — o e,
350 350
Av
g 175 115
10600 12080, 13560, 15040, 16520, 18000 10600 12080, 13560, 15040, 16520, 16000
Frequency (MHz) Frequency (MHz)
Site  : B3CHI3HY Site : 03CHI3-HY
Condition: AVG(UNIT 4)_indoor 3m DRKIB-E_LEACBSALBEN 248620 HORTZONTAL Condition: AVG(UNIT 4) indoor 3n ORKLE-E LEICOSALBEN 248620 VERTICAL

TEL : 886-3-327-0868

FAX . 886-3-

327-0855

Page Number : C1-37 of 121
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Pol. Horizontal Fundamental
Lot [BuVIm) . Level (dBuVm)
PERR_BEUNT 4] 00T, 140
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Peak 5600 5650, 5718, 771, 8%, 5695
Frequency (MHz)
1000 2200. 3400. 4600, 5800. 7000
Site @ G3CHIIHY Frequency (Hz)
Condition: PEAK BE(UNII 4)_indoor 3m DRH1S-E_LEOCESAISEN 248629 HORIZONTAL
+ RBW:1080.080kHZ VB\W:3000,000kHz SWT:Auto Site + B3CHZ3-HY
Condition: PEAK(UNII 4) indoor 3m DRH1B-E_LE2(@SAI3EN 248628 HORIZONTAL
Linit Read  Ant Cable Preamp  Aux APos  TPos + RBK:1060.000kHz VBW:3008. BaAkHz SWT:Auto
Freq Level Line Margin Level Factor Loss Factor Facter Remark
- - Linit Read  Ant Cable Preamp  Aux APos  TPos
Mz dBui/n dBulfn dB - dbuV dBfn oAb db D on o deg Freq Level Line Margin Level Factor Loss Factor Factor Remark
1 5632.75 5136 68.20 -16.8¢ 37.34 33.40 11.17 34.45 3.99 357 126 PEAK
2 5650.15 50.83 68.31 -17.48 36.73 33.50 1114 34.45 3.91 357 126 PEAK _— Y —— —— ——
TOS00.06 SL45 106,03 A58 .02 3nGL ILG6 .45 301 357 126 PEAC L dBW/n B/ d5 g w8 B B o deg
4 57066 6938 112.29 -52.95 .01 3384 1163 .45 391 357 126 PEAK 1 580500 115,88 ---oo- -ooo- oLz 300 112 3446 389 35 L6 PEKC
gL 4BV
1225
1
105
AVG{UNI 4)_indoor
a7l WG(UNI 4]
70 -
1 A |
b b
T
- g T
M
1.
Avg Blank
1000 2200. 3400. 4600, 5800. 7000
Frequency (MHz)
Site + B3CHZ3-HY
Condition: AVG(UNTI 4)_indoor 3m DRH1B-E_LE2CBSAIBEN 240620 HORTZONTAL
+ RBK:1060.080kHz VB:3000. B0BkHZ SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m  deg
1 5885.00 108.33 ------ ------ 93.67 34.88 11.23 34.46 3.89 357 126 AVERAGE
TEL : 886-3-327-0868 Page Number : C1-38 of 121

FAX: 886-3-327-0855
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Pol. Horizontal

Fundamental

Level (dBuV/m)

PEAK_BE(UNI 4)_indoor]

0 MM M b

R Bl ot

Peak

Blank
Frequency (MHz)

Site + B3CH23-HY
Condition: PEAK BE(UNTI 4)_indoor 3m DRH18-E_LE2CASAIBEN 248629 HORIZONTAL
+ REBW:1080.06kHz VBW: 300, B08kHz SWT:Auto

Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor
Hz dBuV/m dBuv/m  dB dBuv dB/m dB  d8 B deg
1 5895.75 98.08 129.65 -31.65 83.30 34.08 11.27 34.46 3.89 357 126 PEAK
2 5936.75 55.45 108.20 -52.75 40.63 34.08 11.42 34.47 3.87 357 126 PEAK

Level (dBuV/m)

s AVG_BE{UNI 4) indoor

Avg

Blank
Frequency (MHz)

Site + B3CH23-HY

Condition: AVG_BE(UNIT 4)_indoor 3m DRH18-E_LE2CASAIBEN 249620 HORIZONTAL
+ REHW:1080.000kHz VBW:3000,B0BKHZ SWT:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor
PHz dBuV/m dBuv/m  dB dBuv dB/m  dB  d8 B om  deg
1 5895.25 B88.32 118.82 -21.79 73.62 34.08 11.27 34.46 3.89 357 126 AVERAGE
2 5925.8@ 47.88 B88.20 -4R.32 33.89 34.08 11.33 34.47 3.88 357 126 AVERAGE

TEL : 886-3-327-0868

Page Number : C1-39 of 121
FAX : 886-3-327-0855
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Pol. Vertical Fundamental
Lot [BuVIm) . Level (dBuVm)
PERR_BEUNT 4] 00T, 140
1225 /‘ 125 .
EAK(UNI 4)_indocr
10! / 105
875
875
0.
[TVt | S e | 4 L
52, 1oy 3 bt
ottt e U 521 ! i N
S
s WWMW
35 phmitbE
17,
17
Peak 5600 5650, 5718, 771, 583, 5695
Frequency (MHz)
1000 2200. 3400. 5800. 7000
Site @ G3CHIIHY Fregquency (Hz)
Condition: PEAK BE(UNII 4)_indoor 3m DRH1S-E_LE2C@SAIBEN 24@62@ VERTICAL
+ RBW:1080.080kHZ VB\W:3000,000kHz SWT:Auto Site + B3CHZ3-HY
Condition: PEAK(UNII 4) indoor 3m DRH1B-E_LE2(@SAISEN 248628 VERTICAL
Linit Read  Ant Cable Preamp  Aux APos  TPos + REW:1000.080kHz VBW:3000.000kHz SWT:Auto
Freq Level Line Margin Level Factor Loss Factor Facter Remark
- - Linit Read  Ant Cable Preamp  Aux APos  TPos
Wiz dBuV/m dBulfn dB dBuV dBfm oAb db D om o deg Freq Level Line Margin Level Factor Loss Factor Factor Remark
1 5635.40 52.64 68.20 -15.56 38.51 33.41 11.17 34.45 3.99 180 8L PEAK
2 5650.15 50.12 68.31 -18.19 36.02 33.50 11.14 34.45 3.91 180 8L PEAK _— Y —— —— ——
IOS066 57410505 -53.20 .41 3nGL 1LG6 .45 301 10 8L PEAC LB/ B/ d5 G w8 B o deg
4 S70.87 5273 110.95 -56.22 3349 3354 1163 .45 .91 188 Bl PEAK 1 5805.00 119.85 -o-oo- -oooe 5.7 3400 1125 3446 389 18 BLPEK
gL 4BV
1225
1
105
AVG(UNI 4)_indoor
a7l WG(UNI 4]
70 8
AL
N | M b
k1Y " e
unappi bt
1.
Avg Blank
1000 2200. 3400. 4600, 5800. 7000
Frequency (MHz)
Site + B3CHZ3-HY
Condition: AVG(UNTI 4)_indoor 3m DRH1B-E_LE2CBSAIBEN 246620 VERTICAL
+ RBK:1060.080kHz VB:3000. B0BkHZ SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m  deg
1 5885.00 112,10 ------ ------ 97.42 34,88 11.25 34.46 3.39 100 81 AVERAGE
TEL : 886-3-327-0868 Page Number : C1-40 of 121

FAX: 886-3-327-0855



wamonae. FCC RADIO TEST REPORT Report No. : FR492020F

Pol. Vertical Fundamental
o Level (dBuvim)
1225
PEAK_BE{UNI 4)_indoor
105,
875
00 '”'M
M 2
52 Byttt WM Ml Wbty
36,
1
Peak Blank
Frequency (MHz)
Site + B3CH23-HY
Condition: PEAK BE(UNTI 4)_indoor 3m DRH1B-E_LE2CASALBEN 248628 VERTICAL
+ REW:1060.088kHz VBW: 3008, B0BkHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
Hz dBuV/m dBuv/m  dB dBuv dB/m dB  d8 B deg
1 5895.50 180,15 129.83 -20.68 85.45 34.08 11.27 34.46 3.89 180 81 PEAK
2 5932.50 57.79 108.20 -50.41 42.98 3408 11.41 34.47 387 180 81 PEAK
o Level (dBuvim)
1225
105,
10!
s AVG_BE(UNI 4)_indoar|
00
53 2
. i A [t i
36,
i
Avg Blank
Frequency (MHz)
Site + B3CH23-HY
Condition: AVG_BE(UNIT 4)_indoor 3m DRH18-E_LE2CASAIBEN 240620 VERTICAL
+ RBW:1000.000kHz VBW:3008. B0BkHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuv dB/m  dB  d8 B om  deg
1 5895.25 92,79 118.82 -17.23 78.89 34.08 11.27 34.46 3.89 180 81 AVERAGE
2 5929.50 S0.08 88.20 -38.20 35.20 34.08 11.4p 34.47 3.87 180 81 AVERAGE
TEL : 886-3-327-0868 Page Number : C1-41 of 121

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR492020F

Pol. Horizontal Vertical
JLeredBuvin) qLereidBuvim)
1225 1225
1080 = 0807 =
815 875
Pux(uuw_ind I Pux(uuw_ind 1
mol T f 1 N 00 f ] M
Lo AVG(UNIL4) inddort N AVGIUNIL4) inddor)
e = T I TES i A2
34 34
Peak 15 15
AVg 7000 9200. 11400, 13600. 15800. 18000 7000 9200. 1400, 13600. 15800. 18000
Frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site + B3CH23-HY
Condition: PEAK(UNI 4)_indeor 3m DRHI8-E_LE2CASALGEN 240620 HORIZONTAL Condition: PEAK(UNII 4)_indeor 3m DRHLS-E_LE2CASALBEN 240620 VERTICAL
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuV/m B dBuV dB/m B B B m deg Mz dBuV/m dBuV/m  dB dBu/ dB/m B B B m deg
1 11778.08 51.28 74.60 -22.72 34.94 38.64 15.89 40.45 2.26 - -- PEAK 1 11770.08 50.66 74.08 -23.34 34.32 38.64 15.890 40.45 2.26 - -- PEAK
2 11778.08 41.44 54.60 -12.56 25.10 38.64 15.89 40.45 2.26 - -~ Average 2 11770.08 41.49 54.00 -12.60 25.66 38.64 15.80 40.45 2.26 - -- Average
3 17655.88 55.50 108.20 -52.76 39.36 48.11 19.21 46.33 3.15 - -- PEAK 3 17655.08 54.14 108.26 -54.06 38.60 48.11 19.21 46.33 3.15 - -- PEAK
TEL : 886-3-327-0868 Page Number 1 C1-42 of 121

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR492020F

Pol. Horizontal Vertical
! 4ﬂLevel(mnluln] ! 4ﬂLtwelmBll\nln]
1225 1225
875 85
100 00
10.6G o i AVGUNI4)_ingoar| o i AVG[UNI ) indaor
~18G A s ey AU R
350 350
Av
g 175 115
10600 12080, 13560, 15040, 16520, 18000 10600 12080, 13560, 15040, 16520, 16000
Frequency (MHz) Frequency (MHz)
Site  : B3CHI3HY Site : 03CHI3-HY
Condition: AVG(UNIT 4)_indoor 3m DRKIB-E_LEACBSALBEN 248620 HORTZONTAL Condition: AVG(UNIT 4) indoor 3n ORKLE-E LEICOSALBEN 248620 VERTICAL

TEL : 886-3-327-0868

FAX . 886-3-

327-0855

Page Number 1 C1-43 of 121



wamonae. FCC RADIO TEST REPORT Report No. : FR492020F

Pol. Horizontal Fundamental
Lot [BuVIm) . Level (dBuVm)
PERR_BEUNT 4] 00T, 140
1225 /‘ 125
1
Pom et PEAKIUNI 4]_indoor
10! ] \ 105
875
\ a5
. e
700 T Ml LT 1] 1
; . ", |
28, e bt i} o
T
350 UL
350 e
17,
17
Peak 5600 5650, 5718, 771, 583, 5695
Frequency (MHz)
1000 2200. 3400. 4600, 5800. 7000
Site @ G3CHIIHY Frequency (Hz)
Condition: PEAK BE(UNII 4)_indoor 3m DRH1S-E_LEOCESAISEN 248629 HORIZONTAL
+ RBW:1080.080kHZ VB\W:3000,000kHz SWT:Auto Site + B3CHZ3-HY
Condition: PEAK(UNII 4) indoor 3m DRH1B-E_LE2(@SAI3EN 248628 HORIZONTAL
Linit Read  Ant Cable Preamp  Aux APos  TPos + REW:1000.080kHz VBW:3000.000kHz SWT:Auto
Freq Level Line Margin Level Factor Loss Factor Facter Remark
- - Linit Read  Ant Cable Preamp  Aux APos  TPos
Wiz dBuV/n dBulfndB - dbuV dBfn oAb db D om o deg Freq Level Line Margin Level Factor Loss Factor Factor Remark
1 5646.92 53.32 68.20 -14.8% 39.24 33.48 11.15 34.45 3.99 394 153 PEAK
2 S651.63 9237 69.41 -17.84 38.26 33.51 1114 34.45 3.91 394 153 PEAK _— Y —— —— ——
IoS00.30 S.51105.28 SL77 2.9 3380 1LG6 .45 301 34 153 PEAC LB/ /g g w8 B B o deg
4 STB.66 55.45 11229 -56.83 4113 3354 1163 .45 .91 334 153 PEAK 1 5835.00 112,97 -o-mos -oooe .47 3398 ILET MAG 3L 34 153 PEAKC
gL 4BV
1225
105 i
AVG{UNI 4)_indoor
a7l WG(UNI 4]
70
T A
50 bttt
Lt
1.
Avg Blank
1000 2200. 3400. 4600, 5800. 7000
Frequency (MHz)
Site + B3CHZ3-HY
Condition: AVG(UNTI 4)_indoor 3m DRH1B-E_LE2CBSAIBEN 240620 HORTZONTAL
+ RBK:1060.080kHz VB:3000. B0BkHZ SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m  deg
1 5835.00 105.13 ------ ------ 99,73 33.95 11.00 34.46 3.91 394 153 AVERAGE
TEL : 886-3-327-0868 Page Number : C1-44 of 121

FAX: 886-3-327-0855



wamonae. FCC RADIO TEST REPORT Report No. : FR492020F

Pol. Horizontal Fundamental
4o LEVE! (dBUVIm)
1225
PEAK_BE(UNII 4)_indoor
15 peyret 2
AR
00 wﬂ L’L‘
2
36,
1
Peak Blank
Frequency (MHz)
Site + B3CH23-HY
Condition: PEAK BE(UNTI 4)_indoor 3m DRH18-E_LE2CASAIBEN 248629 HORIZONTAL
+ REW:1060.088kHz VBW: 3008, B0BkHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
Hz dBuV/m dBuv/m  dB dBuv dB/m dB  d8 B deg
1 5925.80 56.98 108.20 -51.22 42,19 34.08 11.33 34.47 3.88 394 153 PEAK
2 5951.80 53.02 108.20 -50.13 43.14 3408 11.43 3447 3.87 394 153 PEAK
4o LEVE! (dBUVIm)
1225
105, e
s [M W AVG_BE(UNI 4)_indoar|
00 / \"yw
5L WW R
ot
36,
i
Avg Blank
Frequency (MHz)
Site + B3CH23-HY
Condition: AVG_BE(UNIT 4)_indoor 3m DRH18-E_LE2CASAIBEN 249620 HORIZONTAL
+ RBW:1000.000kHz VBW:3008. B0BkHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuv dB/m  dB  d8 B om  deg
1 592475 49.42 88.38 -38.96 34.63 34.08 11.33 34.47 3.88 394 153 AVERAGE
2 5939.50 50.95 88.20 -37.25 36.15 34.08 11.40 34.47 3.87 394 153 AVERAGE
TEL : 886-3-327-0868 Page Number : C1-45 of 121

FAX: 886-3-327-0855



wamonae. FCC RADIO TEST REPORT

Report No. : FR492020F

Pol. Vertical Fundamental
, snLevel (dBuVim) + gn LVl (dBuVim)
PEAR_BE[UNIT 4]_TI00T] 140

1225 /‘ 1225 1

i PEAK(UNI|4)_indoor]

10: ({ 105

875
875

0, it I

3 i [TV | S e S U I
52 Sy . Zh A.MMWMMW \\\«
T o

52. A -

350 WMW*‘W‘“WWM )
e el

17
11!

Peak 5600 5650, 5718, 771, 583, 5695
Frequency (MHz)
1000 2200. 3400. 4600, 5800. 7000
Site @ G3CHIIHY Frequency (Hz)
Condition: PEAK_BE(UNII 4)_indoor 3m DRH18-E_LE2C@SAIBEN 248628 VERTICAL
+ RBW:1080.000kHZ VBW:3000.008KkHz SWT:Auto Site & B3CH23-HY
Condition: PEAK(UNII 4) indoor 3m DRH1B-E_LE2(@SAISEN 248628 VERTICAL
Linit Read  Ant Cable Preamp  Aux APos  TPos + RBK:1060.000kHz VBW:3008. BaAkHz SWT:Auto
Freq Level Line Margin Level Factor Loss Factor Facter Remark

R _ Linit Read  Ant Cable Preamp  Aux APos  TPos
Wiz dBuV/m dBulfn dB dbuV dBfn oAb db D om o deg Freq Level Line Margin Level Factor Loss Factor Factor Remark
1 5665.43 53.74 68.20 -16.45 30.67 33.47 1115 34.45 3.99 101 73 PEAK
2 S652.22 5471 69.85 -15.14 40.6@ 33.51 1114 34.45 391 181 79 PEAK _— -
TOS06.50 59,45 107.02 -47.57 4503 3nGL ILGS .45 391 1l 79 PEAC LB/ /e d5 g w8 B o deg
4 S70.87 5704 110.95 -53.91 4271 3354 1163 .45 .91 181 79 PEAK 1583500 118,41 -oomon -ooeoe 13.98 33.96 102 3446 3.1 18l 79 PR
INCCICAL)
1225
1
15
AVG(UNI 4)_indoor
as WG{UNI 4) |
70
1] Sy
i
15
[
1.
Avg Blank
1000 2200. 3400. 4600, 5800. 7000
Frequency (MHz)
Site + B3CHZ3-HY
Condition: AVG(UNTI 4)_indoor 3m DRH1B-E_LE2CBSAIBEN 246620 VERTICAL
+ RBK:1060.080kHz VB:3000. B0BkHZ SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark

Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m  deg
1 5835.80 109.61 ------ ------ 95.11 33.98 11.67 34.46 3.91 1@l 79 AVERAGE

TEL : 886-3-327-0868
FAX: 886-3-327-0855

Page Number : C1-46 of 121




wamonae. FCC RADIO TEST REPORT Report No. : FR492020F

Pol. Vertical Fundamental
4o LEVE! (dBUVIm)
1225
[’*"WW'\ PEAK_BE{UNI 4)_indoor
A
875
00 W i «‘W/ mkwlw
36,
1
Peak Blank
Frequency (MHz)
Site + B3CH23-HY
Condition: PEAK BE(UNTI 4)_indoor 3m DRH1B-E_LE2CASALBEN 248628 VERTICAL
+ REW:1060.088kHz VBW: 3008, B0BkHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
Hz dBuV/m dBuv/m  dB dBuv dB/m dB  d8 B deg
1 5925.80 61.73 108.20 -46.47 46.94 34,08 11,33 34.47 3.88 181 79 PEAK
2 5925.80 61.73 108.20 -46.47 46.94 3408 11.33 34.47 388 181 79 PEAK
4o LEVE! (dBUVIm)
1225
105, vy et
10! Y
s K \ AVG_BE(UNI 4)_indoar|
00 jy/ \“M
.
sageer Mwm. .
LTI
36,
i
Avg Blank
Frequency (MHz)
Site + B3CH23-HY
Condition: AVG_BE(UNIT 4)_indoor 3m DRH18-E_LE2CASAIBEN 240620 VERTICAL
+ RBW:1000.000kHz VBW:3008. B0BkHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuv dB/m  dB  d8 B om  deg
1 592450 52.81 88.57 -35.76 33.02 34.08 11.33 34.47 3.88 181 79 AVERAGE
2 5939.25 53.76 88.20 -34.44 33.96 34.08 11.4p 34.47 387 181 79 AVERAGE
TEL : 886-3-327-0868 Page Number 1 C1-47 of 121

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR492020F

Pol. Horizontal Vertical
1o LE¥el (dBuVim) 1o LE¥el (@BuVim)
1225 1225
1080 = 0807 =
815 875
L Ul | | PERKUNI 4 ncor L L | | PEAKUNI 4 nkor
0.0 700
N AVG(UNI|4) i AVGIUNI 4) idaqr
S e e e SN 525 — = s i S
34 30
Peak 15 15
AVg 7000 9200. 11400, 1 15800. 18000 7000 9200. 1400, 13600. 15800. 18000
Frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site + B3CH23-HY
Condition: PEAK(UNI 4)_indeor 3m DRHI8-E_LE2CASALGEN 240620 HORIZONTAL Condition: PEAK(UNII 4)_indeor 3m DRHLS-E_LE2CASALBEN 240620 VERTICAL
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuV/m dBuV/m B dBuV dB/m B B B m deg

1 11678.08 51.48 74.68 -22.52 35.16 38.60 15.80 40.34 2.26 - -- PEAK
2 11670.08 41.32 54.00 -12.68 25.60 38.60 15.80 40.34 2.26 - -~ Average
3 17565.08 55.22 188.20 -52.98 39.31 48.18 19.12 46.41 3.10 - -- PEAK

Mz dBuV/m dBuV/m  dB dBu/ dB/m B B B m deg

1 11670.08 51.36 74.08 -22.64 35.64 38.60 15.80 40.34 2.26 - -- PEAK
2 11670.08 41.37 54.08 -12.63 25.65 38.60 15.80 40.34 2.26 - -- Average
3 17585.08 54.26 108.26 -53.94 38.35 48.18 19.12 46.41 3.10 - -- PEAK

TEL : 886-3-327-0868
FAX: 886-3-327-0855

Page Number : C1-48 of 121




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR492020F

Pol. Horizontal Vertical
! 4ﬂLevel(mnluln] ! 4ﬂLtwelmBll\nln]
1225 1225
875 85
100 00
10.6G o i AVGUNI4)_ingoar| o i AVG[UNI ) indaor
~18G Lo R R M A e R
350 350
Av
g 175 115
10600 12080, 13560, 15040, 16520, 18000 10600 12080, 13560, 15040, 16520, 16000
Frequency (MHz) Frequency (MHz)
Site  : B3CHI3HY Site : 03CHI3-HY
Condition: AVG(UNIT 4)_indoor 3m DRKIB-E_LEACBSALBEN 248620 HORTZONTAL Condition: AVG(UNIT 4) indoor 3n ORKLE-E LEICOSALBEN 248620 VERTICAL

TEL : 886-3-327-0868

FAX . 886-3-

327-0855

Page Number 1 C1-49 of 121



wamonae. FCC RADIO TEST REPORT

Report No. : FR492020F

Pol. Horizontal Fundamental
o Level (BuVim) Level [dBuvim)
PEAR_BE[UNI 4] _TI0aT] 140

1225 /‘ 1225 ‘

[ EAK(UNI 4)_indoor

J
75
200U T ] 1 L

525 1 AW WW \4

e iy o

52 -

380 A e
ar ottt i)

1
1!

Peak 5600 5658, 5718, 5771, 543, 5895
Frequency (MHz)
1000 20 U0, 4600, 5800, 7000
Site @ B3CH23-HY Frequency (MHz)

Condition: PEAK_BE(UNII 4)_indoor 3m DRH18-E_LE2C@SAIBEN 248628 HORIZONTAL
+ RBW:1080.000kHZ VBW:3000.008KkHz SWT:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Facter Remark

Site + B3CHZ3-HY
Condition: PEAK(UNII 4) indoor 3m DRH1B-E_LE2(@SAI3EN 248628 HORIZONTAL
+ RB:1060.080kHz VBW:3000. B0BkHZ SHT:Auto

R Linit Read  Ant Cable Preamp  Aux APos  TPos
Wiz dBuy/n dBulfn dB dBuV dBfn oAb db D on deg Freq Level Line Margin Level Factor Loss Factor Factor Remark
1 5641.61 52.48 68.20 -15.72 38.42 33.45 1116 34.45 3.99 100 260 PEAK
2 S650.15 49.34 68.31 -18.47 35.74 33.50 1114 34.45 391 180 260 PEAK _— -
TOSALI0 .05 105,53 52,48 373 38D 1LG6 .45 301 160 260 PEAC LB/ B/ d5 g dBfw B & B o deg
4 S70.87 5277 110.95 -56.18 3544 3354 1163 .45 .91 180 26 PEAK 1587500 117,19 -o-mon -oome le2.56 3400 1120 3446 3.89 180 260 PEAC
gLl 6BV
1225
1
15
AVG{UNI 4)_indoor
as WG{UNI 4) 1
70
o UL WL T HW[M \\M
350 MWMNWMM "
WNWM
1.
Avg Blank
1000 2200. 3400. 4600, 5800. 7000
Frequency (MHz)
Site + B3CHZ3-HY
Condition: AVG(UNTI 4)_indoor 3m DRH1B-E_LE2CBSAIBEN 240620 HORTZONTAL
+ RBK:1060.080kHz VB:3000. B0BkHZ SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m  deg
1 5875.80 110,86 ------ ------ 95.46 34.00 11.16 34.46 3.98 180 268 AVERAGE

TEL : 886-3-327-0868
FAX: 886-3-327-0855

Page Number : C1-50 of 121



wamonae. FCC RADIO TEST REPORT Report No. : FR492020F

Pol.

Horizontal Fundamental

+ 1o L€Vl (dBUVIM)

fireeyprey PEAK_BE(UNI 4)_indoor]
105,

Peak

Blank
Frequency (MHz)

Site + B3CH23-HY
Condition: PEAK BE(UNTI 4)_indoor 3m DRH18-E_LE2CASAIBEN 248629 HORIZONTAL
+ REBW:1080.06kHz VBW: 300, B08kHz SWT:Auto

Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor
Hz dBuV/m dBuv/m  dB dBuv dB/m dB  d8 B deg
1 5895.25 97.85 136.82 -32.17 83.15 34.08 11.27 34.46 3.89 100 260 PEAK
2 5925.75 75.43 108.20 -32.77 60.64 34.08 11.33 34.47 3.88 180 260 PEAK

+ 1o L€Vl (dBUVIM)

s ( \ AVG_BE{UNI 4) indoor

Avg

Blank
Frequency (MHz)

Site + B3CH23-HY

Condition: AVG_BE(UNIT 4)_indoor 3m DRH18-E_LE2CASAIBEN 249620 HORIZONTAL
+ REHW:1080.000kHz VBW:3000,B0BKHZ SWT:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor
PHz dBuV/m dBuV/m  dB  dBuV dB/m  dB  dB  dB
1 592475 66.69 88.38 -21.69 51.99 34.08 11.33 34.47 3.88 180 260 AVERAGE
2 5925.25 65.88 B88.20 -22.4p 51.01 34.08 11.33 34.47 3.88 188 260 AVERAGE

TEL : 886-3-327-0868 Page Number : C1-51 of 121
FAX : 886-3-327-0855
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Pol. Vertical Fundamental
Lot [BuVIm) . Level (dBuVm)
PERR_BEUNT 4] 00T, 140
1225 /‘ 125
PEAK(UNI 4) indoor
10 Alar il
875
,ﬂ a5
0.
v [TVt | S e | U L
1 ) 3 VL
S2 AR W
52 RN R o
150 o PR g™
350 riane
17,
17
Peak 5600 5650, 5718, 771, 8%, 5695
Frequency (MHz)
1000 2200. 3400. 4600, 5800. 7000
Site @ G3CHIIHY Frequency (Hz)
Condition: PEAK BE(UNII 4)_indoor 3m DRH1S-E_LE2C@SAIBEN 24@62@ VERTICAL
+ RBW:1080.080kHZ VB\W:3000,000kHz SWT:Auto Site + B3CHZ3-HY
Condition: PEAK(UNII 4) indoor 3m DRH1B-E_LE2(@SAISEN 248628 VERTICAL
Linit Read  Ant Cable Preamp  Aux APos  TPos + RBK:1060.000kHz VBW:3008. BaAkHz SWT:Auto
Freq Level Line Margin Level Factor Loss Factor Facter Remark
- - Linit Read  Ant Cable Preamp  Aux APos  TPos
Wi dBuy/n dBulfn dB dbuV ddfn oAb db D on o deg Freq Level Line Margin Level Factor Loss Factor Factor Remark
1 562124 52.07 68.20 -16.13 38.10 33.33 11.19 34.45 3.99 200 164 PEAK
2 5650.15 49.74 68.31 -18.57 35.64 33.50 1114 34.45 3.91 200 164 PEAK _— Y —— —— ——
IOS00.00 501010520 55,00 .78 3380 1186 .45 301 260 16k PEAC L dB/n /e d B dBfw B & B o deg
4 570.87 6953 110.95 -FL12 .50 3354 1163 .45 .91 280 164 PEAK 1 5875.00 102,45 -o-mo- -oooe §7.86 3400 1116 .46 3.90 200 164 PEAK
gL 4BV
1225
105
1
AVG{UNI 4)_indoor
a7l WG(UNI 4]
70
1 A | _
| ) W i i
150 - el
Lmsteretet
1.
Avg Blank
1000 2200. 3400. 4600, 5800. 7000
Frequency (MHz)
Site + B3CHZ3-HY
Condition: AVG(UNTI 4)_indoor 3m DRH1B-E_LE2CBSAIBEN 246620 VERTICAL
+ RBK:1060.080kHz VB:3000. B0BkHZ SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m  deg
1 5875.88 94.55 ------ ------ 79.95 34.88 11.16 34.46 3.9 200 164 AVERAGE
TEL : 886-3-327-0868 Page Number : C1-52 of 121

FAX: 886-3-327-0855
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Pol. Vertical Fundamental
o Level (dBuvim)
1225
PEAK_BE(UNI 4)_indoor,
105,
i r\m‘h’w -nM,.,«.\
70, 1. }J \
700 1
E26L ok matiohd MW % "
ity G
36,
1
Peak Blank
Frequency (MHz)
Site + B3CH23-HY
Condition: PEAK BE(UNTI 4)_indoor 3m DRH1B-E_LE2CASALBEN 248628 VERTICAL
+ REW:1060.088kHz VBW: 3008, B0BkHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
#Hz dBuV/m dBuv/m  dB dBuv dB/m dB  dF B de
1 5923.25 62,80 109.43 -46.68 43.82 34.08 11.37 34.47 3.88 200 164 PEAK
2 5927.25 61.41 108.20 -46.79 46.61 34.08 11.39 34.47 3.88 200 164 PEAK
o Level (dBuvim)
1225
105,
s iy gty AVG_BE(UNI 4)_indoar|
00 f \‘
1
52 AWW Tty l
ooy A ML a1
36,
i
Avg Blank
Frequency (MHz)
Site + B3CH23-HY
Condition: AVG_BE(UNIT 4)_indoor 3m DRH18-E_LE2CASAIBEN 240620 VERTICAL
+ RBW:1000.000kHz VBW:3008. B0BkHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuv dB/m  dB  d8 BB o de
1 592175 55.45 98.58 -35.13 40.67 34.08 11.37 34.47 3.88 200 164 AVERAGE
2 5925.75 53.97 88.20 -34.23 39.18 34.08 11.33 34.47 3.88 288 164 AVERAGE

TEL : 886-3-327-0868 Page Number : C1-53 of 121
FAX : 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT
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Pol. Horizontal Vertical
JLeredBuvin) qLereidBuvim)
1225 1225
1080 = 0807 =
815 875
Pux(uuw_ind I Pux(uuw_ind 1
mol T f 1 N 00 f ] M
g L) UL i N AGCQ[E\%M sas L L LU LU AVG(UNIL4) inor
ottt W [IRPORRPRAT) n o
34 34
Peak 15 15
AVg 7000 9200. 11400, 13600. 15800. 18000 7000 9200. 1400, 13600. 15800. 18000
Frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site + B3CH23-HY
Condition: PEAK(UNI 4)_indeor 3m DRHI8-E_LE2CASALGEN 240620 HORIZONTAL Condition: PEAK(UNII 4)_indeor 3m DRHLS-E_LE2CASALBEN 240620 VERTICAL
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuV/m B dBuV dB/m B B B m deg Mz dBuV/m dBuV/m  dB dBu/ dB/m B B B m deg
1 11756.08 51.16 74.00 -22.84 34.86 38.60 15.87 40.43 2.26 - -- PEAK 1 11750.08 51.26 74.08 -22.74 34.96 38.60 15.87 40.43 2.26 - -- PEAK
2 11750.08 41.42 54.60 -12.58 25.12 38.60 15.87 40.43 2.26 - -~ Average 2 11750.08 41.49 54.00 -12.60 25.10 38.60 15.87 40.43 2.26 - -- Average
3 17625.08 54.35 108.20 -53.85 38.22 48.15 19.19 46.35 3.14 - -- PEAK 3 17625.08 54.54 108.20 -53.66 38.41 48.15 19.19 46.35 3.14 - -- PEAK
TEL : 886-3-327-0868 Page Number : C1-54 of 121

FAX: 886-3-327-0855
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Pol. Horizontal Vertical
! 4ﬂLevel(mnluln] ! 4ﬂLtwelmBll\nln]
1225 1225
875 85
100 00
10.6G o i AVGUNI4)_ingoar| o i AVG[UNI ) indaor
~18G I SRS s A e T
350 350
Av
g 175 115
10600 12080, 13560, 15040, 16520, 18000 10600 12080, 13560, 15040, 16520, 16000
Frequency (MHz) Frequency (MHz)
Site  : B3CHI3HY Site : 03CHI3-HY
Condition: AVG(UNIT 4)_indoor 3m DRKIB-E_LEACBSALBEN 248620 HORTZONTAL Condition: AVG(UNIT 4) indoor 3n ORKLE-E LEICOSALBEN 248620 VERTICAL

TEL : 886-3-327-0868

FAX . 886-3-

327-0855

Page Number : C1-55 of 121
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Condition: PEAK_BE(UNII 4)_indoor 3m DRH18-E_LE2C@SAIBEN 248628 HORIZONTAL
+ RBW:1080.000kHZ VBW:3000.008KkHz SWT:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Facter

Pol. Horizontal Fundamental
. oLevel (dBuvim) Level [dBuvim)
PERR_BE[UNI 4]_TI0aT] 140
1225 /‘ 125 1
e " PEAK(UNI 4)_indoor
102 105 1
) |
875
1, 3 T T N O O 1 LI
52,5l o Wi JJ \
5 bt g e i
17! -
17!
Peak 5600 565, 5718, 5771, 543, 5895
Frequency (MHz)
1000 20, 3400, 4600, 5800, 7000
Site @ B3CH23-HY Frequency (MHz)

Remark

Site + B3CHZ3-HY
Condition: PEAK(UNII 4) indoor 3m DRH1B-E_LE2(@SAI3EN 248628 HORIZONTAL
+ RB:1060.080kHz VBW:3000. B0BkHZ SHT:Auto

- Linit Read  Ant Cable Preamp  Aux APos  TPos
Mz dBuy/n dBulfn dB djuV dBfn oAb db D om o deg Freq Level Line Margin Level Factor Loss Factor Factor Remark
1 563776 58.03 68.20 -10.17 43.99 33.43 1L16 .45 390 100 208 PEAC
2 55874 5631 68.75 -12.04 4221 33.50 1114 .45 3,91 180 208 PEAC _—
IOS00.01 585010520 -45.70 M.I8 3380 1186 .45 301 160 208 PEAC LB/ B/ d BV w8 & B o deg
4 767 56.14110.95 -5.81 4181 33.82 1183 .45 3.91 180 295 PEAK 1 5853.00 113,46 --o-on -ooooe 98.85 .00 ILIB 3446 389 180 298 PEAC
INCCICAL)
1225
1
15
AVG(UNI 4)_indoor
s WG(UNI 4)
70
I A
. mev’/ﬂ bkl
34 s St
17!
Avg Blank
1000 2200. 5800. 7000

3400. 4600,
Frequency (MHz)

Site + B3CHZ3-HY
Condition: AVG(UNTI 4)_indoor 3m DRH1B-E_LE2CBSAIBEN 240620 HORTZONTAL
+ RBK:1060.080kHz VB:3000. B0BkHZ SHT:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m  deg
1 5855.80 185,98 ------ ------ 91.37 34.08 11.18 34.46 3.89 180 298 AVERAGE

TEL : 886-3-327-0868
FAX: 886-3-327-0855

Page Number : C1-56 of 121
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Pol. Horizontal Fundamental
4o LEVE! (dBUVIm)
1225
PEAK_BE(UNII 4)_indoor
105, NMHMM'\"WWWW _BE(UNI4)
‘j i
875 f
70, oak MW KHM 2
o MWM X “.u‘nyn
52!
36,
1
Peak Blank
Frequency (MHz)
Site + B3CH23-HY
Condition: PEAK BE(UNTI 4)_indoor 3m DRH18-E_LE2CASAIBEN 248629 HORIZONTAL
+ REW:1060.088kHz VBW: 3008, B0BkHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
Hz dBuV/m dBuv/m  dB dBuv dB/m dB  d8 B deg
1 5895.75 93.79 129.65 -35.86 79.89 34.08 11.27 34.46 3.89 180 298 PEAK
2 5952.25 69.95 108.20 -38.25 55.07 34.08 11.43 34.47 3.87 188 298 PEAK
4o LEVE! (dBUVIm)
1225
105, ;
I
AVG_BE(UNI 4)_indoar|
875 ! BEON
00 /
et d \Mm 2
52, et e Pt
36,
i
Avg Blank
Frequency (MHz)
Site + B3CH23-HY
Condition: AVG_BE(UNIT 4)_indoor 3m DRH18-E_LE2CASAIBEN 249620 HORIZONTAL
+ RBW:1000.000kHz VBW:3008. B0BkHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuv dB/m  dB  d8 BB o de
1 5895.25 B84.17 118.82 -25.85 69.47 34,08 11.27 34.46 3.80 180 298 AVERAGE
2 5926.75 59.16 88.20 -29.64 44.35 34.08 11.39 34.47 3.88 188 295 AVERAGE

TEL : 886-3-327-0868 Page Number : C1-57 of 121
FAX : 886-3-327-0855
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Pol. Vertical Fundamental
Lot [BuVIm) . Level (dBuVm)
PERR_BEUNT 4] 00T, 140
1225 /‘ 125
PEAK(UNI 4) indoor
" 105 i
s ]]MW»«WM(M.VM
”/ a5
. |
[TV | S e S 4 L
3
Sl I
hatkial 52, 1 ettt el
e
350 MWMM
30 hasapsbanirong
17,
17
Peak 5600 5650, 5718, 771, 583, 5695
Frequency (MHz)
1000 2200. 3400. 4600, 5800. 7000
Site @ G3CHIIHY Frequency (Hz)
Condition: PEAK BE(UNII 4)_indoor 3m DRH1S-E_LE2C@SAIBEN 24@62@ VERTICAL
+ RBW:1080.080kHZ VB\W:3000,000kHz SWT:Auto Site + B3CHZ3-HY
Condition: PEAK(UNII 4) indoor 3m DRH1B-E_LE2(@SAISEN 248628 VERTICAL
Linit Read  Ant Cable Preamp  Aux APos  TPos + RBK:1060.000kHz VBW:3008. BaAkHz SWT:Auto
Freq Level Line Margin Level Factor Loss Factor Facter Remark
- - Linit Read  Ant Cable Preamp  Aux APos  TPos
Wi dBuy/n dBulfn dB dbuV dBfn oAb db D om o deg Freq Level Line Margin Level Factor Loss Factor Factor Remark
1 5646.91 53.13 68.20 -15.02 39.10 33.48 11.15 34.45 3.9 200 164 PEAK
2 S651.84 5288 68.97 -16.89 37.97 33.51 1L.14 34.45 3.91 200 164 PEAK _— Y —— —— ——
TOSAI4 5303 106,36 583 .60 3nGL 1LG6 3445 301 260 16k PEAC L dBu/n B/ d5 GV w8 B o deg
4 570.87 5318 110.95 -57.51 3531 3354 1163 .45 .91 280 164 PEAK 1 5855.00 100.04 ---oo- -ooo- .64 3535 1100 .46 391 200 164 PEAK
gL 4BV
1225
105
! AVGIUNI 4)_indoor]
875 =
70
1 A
50 ) RPN Laas P
| et
1.
Avg Blank
1000 2200. 3400. 4600, 5800. 7000
Frequency (MHz)
Site + B3CHZ3-HY
Condition: AVG(UNTI 4)_indoor 3m DRH1B-E_LE2CBSAIBEN 246620 VERTICAL
+ RBK:1060.080kHz VB:3000. B0BkHZ SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m  deg
1 585500 93.42 ------ ------ 79.85 33.94 10.98 34.46 3.91 200 164 AVERAGE
TEL : 886-3-327-0868 Page Number : C1-58 of 121

FAX: 886-3-327-0855
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Pol. Vertical Fundamental
o Level (dBuvim)
1225
PEAK_BE(UNI 4)_indoor,
105,
AN i e
s [ -
00 *f \"
" Inil vt M
| it "
52! A AP
36,
1
Peak Blank
Frequency (MHz)
Site + B3CH23-HY
Condition: PEAK BE(UNTI 4)_indoor 3m DRH1B-E_LE2CASALBEN 248628 VERTICAL
+ REW:1060.088kHz VBW: 3008, B0BkHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
Hz dBuV/m dBuv/m  dB dBuv dB/m dB  d8 B deg
1 5924.75 55.30 108.38 -53.08 40.51 34,08 11.33 34.47 3.88 200 164 PEAK
2 5925.25 56.40 108.20 -51.71 41.70 34.08 11.33 34.47 3.88 200 164 PEAK
o Level (dBuvim)
1225
105,
- . AVG_BE(UNI 4)_indoar|
75 oty
00 ]
51 .A’\J"“ W
WJMMWM
36,
i
Avg Blank
Frequency (MHz)
Site + B3CH23-HY
Condition: AVG_BE(UNIT 4)_indoor 3m DRH18-E_LE2CASAIBEN 240620 VERTICAL
+ RBW:1000.000kHz VBW:3008. B0BkHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuv dB/m  dB  d8 B om  deg
1 5925.80 43.51 88.20 -30.69 33.72 34.08 11.33 34.47 3.88 200 164 AVERAGE
2 5928.75 5.8 B88.20 -37.4p 36.01 34.08 11.39 34.47 3.87 288 164 AVERAGE
TEL : 886-3-327-0868 Page Number : C1-59 of 121

FAX: 886-3-327-0855
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Pol. Horizontal Vertical
JLeredBuvin) qLereidBuvim)
1225 1225
1080 = 0807 =
815 875
Pux(uuw_ind I Pux(uuw_ind 1
mol T f 1 N 00 f ] M
g L UL i AVGIUNI 4)?\@@ sas e L LU B} AVG(UN dw&
YR AP A T Ftemblau g teomat, .
34 34
Peak 15 15
AVg 7000 9200. 11400, 13600. 15800. 18000 7000 9200. 1400, 13600. 15800. 18000
Frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site + B3CH23-HY
Condition: PEAK(UNI 4)_indeor 3m DRHI8-E_LE2CASALGEN 240620 HORIZONTAL Condition: PEAK(UNII 4)_indeor 3m DRHLS-E_LE2CASALBEN 240620 VERTICAL
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuV/m B dBuV dB/m B B B m deg Mz dBuV/m dBuV/m  dB dBu/ dB/m B B B m deg
1 11718.0@ 51.38 74.00 -22.62 35.68 38.60 15.83 40.39 2.26 - -- PEAK 1 11710.08 51.69 74.08 -22.40 35.30 38.60 15.83 40.39 2.26 - -- PEAK
2 11718.e@ 41.32 54.60 -12.68 25.62 38.60 15.83 40.39 2.26 - -~ Average 2 11710.08 41.34 54.08 -12.66 25.64 38.60 15.83 40.39 2.26 - -- Average
3 17565.08 54.37 108.20 -53.83 38.34 48.13 19.16 46.38 3.12 - -- PEAK 3 17565.08 54.81 108.26 -53.39 38.78 48.13 19.16 46.38 3.12 - -- PEAK
TEL : 886-3-327-0868 Page Number : C1-60 of 121

FAX: 886-3-327-0855
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Pol. Horizontal Vertical
gL i) gL )
1225 135
o8 15
00 00
10.6G " i AVGIUNI4)_ngoor o i AVGIUNI 4)_indoar
~18G R S A
%0 30
Av
g 115 115
10600 12080, 13560, 15040, 16520, 18000 10600 12080, 13560, 15040, 16520, 18000
Frequency (MHz) Frequency (MHz)
Ste BB Ste BB
Condition: AVG(UNIL 4) indoor 3n ORHLB-E LEXCOSAIBEN 240620 HORTZONTAL Condition: AVG(UNIL 4)_indoor 3n ORHIS-E_LEICRSALGEN 240620 VERTICAL

TEL : 886-3-327-0868

FAX . 886-3-

327-0855

Page Number : C1-61 of 121
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Pol. Horizontal Fundamental
. oLevel (dBuvim) 4oLevel [BuVim)
PERR_BE[UNI 4]_TI0aT] 140
1225 /‘ 125
PEAK(UNI 4)_indoor
10: WMM““‘”" W 105,
875 r "’u
M’ a5
0, P
sonteinaiagistet il [ e N N e Y U L
52! a A
2% WMWW«
- - it
1.
17!
Peak 5600 5658, 5718, 5771, 543, 5895
Frequency (MHz)
1000 20, 3400, 4600, 5800, 7000
Site @ B3CH23-HY Frequency (MHz)

Condition: PEAK_BE(UNII 4)_indoor 3m DRH18-E_LE2C@SAIBEN 248628 HORIZONTAL

+ RBW:1080.000kHZ VBW:3000.008KkHz SWT:Auto Site & B3CH23-HY

Condition: PEAK(UNIT 4)_indcor 3m DRHIB-E_LE2CASALBEN 240628 HORIZONTAL

Linit Read  Ant Cable Preamp  Aux APos  TPos + REW:1000.080kHz VBW:3000.000kHz SWT:Auto
Freq Level Line Margin Level Factor Loss Factor Facter Remark
- - Linit Read  Ant Cable Preamp  Aux APos  TPos
Wiz dBuV/n dBulfn - dB dbuV dBfn oAb db D om o deg Freq Level Line Margin Level Factor Loss Factor Factor Remark
1 5625.8% 64.20 68.20 -4.00 50.22 33.35 11.13 34.45 3.98 363 148 PEAK
2 5658.45 61.80 68.53 -6.73 47.78 33.58 11.14 34.45 3.91 363 148 PEAK e ™y e T e —
IOSL7E 65,57 105,70 40,03 SLOS 338D ILG6 .45 301 363 148 PEAC L dBW/n B/ d BV w8 @B o deg
4 ST 6B.B 113.64 -44.84 5447 3384 1LB3 .45 .91 363 148 PEAK 1 581500 185,20 -o-mo- -oooe .87 338 1Le 345 3L 36 14 PEAKC
gL 4BV
1225
105
AVG{UNI 4)_indoor
a7l WG(UNI 4]
70 {]!
AN ] I
WWMWW'MM““M it
350
oot
E
Avg Blank
1000 2200, 3400. 4600, 5800. 7000
Frequency (MHz)
Site + B3CHZ3-HY
Condition: AVG(UNTI 4)_indoor 3m DRH1B-E_LE2CBSAIBEN 240620 HORTZONTAL
+ RBK:1060.080kHz VB:3000. B0BkHZ SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m  deg
1 5815.88 97.57 ------ ------ 83.24 33.98 10.97 34.46 3.92 363 148 AVERAGE

TEL : 886-3-327-0868

Page Number : C1-62 of 121
FAX : 886-3-327-0855
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Pol. Horizontal Fundamental
o Level (dBuvim)
1225
PEAK_BE(UNI 4)_indoor,
105, )
T
875
70,
700 \11,_ 3
APt Al e by
52!
36,
1
Peak Blank
Frequency (MHz)
Site + B3CH23-HY
Condition: PEAK BE(UNTI 4)_indoor 3m DRH18-E_LE2CASAIBEN 248629 HORIZONTAL
+ REW:1060.088kHz VBW: 3008, B0BkHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
Hz dBuV/m dBuv/m  dB dBuv dB/m dB  d8 B deg
1 5925.80 61.22 108.20 -46.98 46.43 34,08 11,33 34.47 3.88 363 148 PEAK
2 5996.75 62.52 108.20 -45.68 47.40 3408 11.65 34.47 3.85 363 148 PEAK
o Level (dBuvim)
1225
105,
wrlm Y e ] AVG_BEUNI 4) indoor]
70, \ﬂ
700 hy
2
51 &l LA W
36,
i
Avg Blank
Frequency (MHz)
Site + B3CH23-HY
Condition: AVG_BE(UNIT 4)_indoor 3m DRH18-E_LE2CASAIBEN 249620 HORIZONTAL
+ RBW:1000.000kHz VBW:3008. B0BkHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuv dB/m  dB  d8 B om  deg
1 592450 52.09 88.57 -36.48 37.30 34.08 11.33 34.47 3.88 363 148 AVERAGE
2 5997.25 53.96 88.20 -34.24 33.93 34.08 11.65 34.47 3.85 363 145 AVERAGE
TEL : 886-3-327-0868 Page Number : C1-63 of 121
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Pol. Vertical Fundamental
 Level (dBuVIm) Lol (dBuVIm)
PERR_BE[URITA]_T00T] 140
125 /‘ 125
. ) PEAK(UNI 4) indoor
10 j V o 105
o5 , \
1 875
Y Skl oo UT T TP 1L U LI
52! TS AL A
30 ——
150 At
17.
17
Peak 5600 5659, 718, 771, 5436, 5895
Frequency (MHz)
1000 2200. 3400. 4600, 5800. 7000
Site  : B3CHII-HY Frequency (Miz}
Condition: PEAK_BE(UNLI 4)_indoor 3n DRHIS-E_LEQCBSALSEN 248628 VERTICAL
+ RBW:1080.080kHZ VB\W:3000,000kHz SWT:Auto Site + B3CHZ3-HY
Condition: PEAK(UNII 4) indoor 3m DRH1B-E_LE2(@SAISEN 248628 VERTICAL
Linit Read  Ant Cable Preamp  Aux APos  TPos + REW:1000.080kHz VBW:3000.000kHz SWT:Auto
Freq Level Line Margin Level Factor Loss Factor Facter Remark
- Linit Read  Ant Cable Preamp  Aux APos  TPos
Mz dBuy/m dBulfn dB djuV dBfn oAb db D om o deg Freq Level Line Margin Level Factor Loss Factor Factor Remark
1 S647.50 66.0L 68.20 -2.19 51.93 33.48 1115 34.45 3.98 180 77 PEAK
2 S650.45 66.48 68.53 -2.85 5238 3358 1114 34.45 3.91 189 77 PEAK _—
3OSHS.01 70,37 106,36 35,9 S6.04 3%EL 1186 .45 391 10 77 PEAC L dB/n /e d BV w8 & B o deg
4 STB.6L 7833 119.00 46,69 63.99 33.85 1183 .45 3.91 188 77 PEAK 1 5815.00 163.99 --o-oc -o-oo- %472 3300 1091 3446 392 1@ 77 PEAC
Lol BuVin)
1225
105
AVG{UNII 4)_indoor
s WG(UNI 4)
70 Ly
I A
IR E N
50 b
it
1.
Avg Blank
1000 2200. 5800. 7000

Site & B3CH23-HY
Condition: AVG(UNTI 4)_indoor 3m DRH1B-E_LE2CBSAIBEN 246620 VERTICAL

1 5815.80 181,98 ------ ------ 87.70 33.98 18.92 .46 3.92 1@ 77 AVERAGE

4600,
Frequency (MHz)

+ RBK:1060.080kHz VB:3000. B0BkHZ SHT:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m  deg

TEL : 886-3-327-0868
FAX: 886-3-327-0855
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Pol. Vertical Fundamental
o Level (dBuvim)
1225
PEAK_BE{UNI 4)_indoor
P — ;
[
875
00
bbbt
52!
36,
1
Peak Blank
Frequency (MHz)
Site + B3CH23-HY
Condition: PEAK BE(UNTI 4)_indoor 3m DRH1B-E_LE2CASALBEN 248628 VERTICAL
+ REW:1060.088kHz VBW: 3008, B0BkHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
Hz dBuV/m dBuv/m  dB dBuv dB/m dB  d8 B deg
1 5895.50 B89.06 129.83 -40.77 74,36 34.08 11.27 34.46 3.89 180 77 PEAK
2 5995.75 63.36 108.20 -30.84 53.34 3408 11.64 3447 335 180 77 PEAK
o Level (dBuvim)
1225
105,
b ek
i W | AVG_BE(UNI 4) indoor
! i b
00 fy
W 2
52! S AT T sl sl
36,
i
Avg Blank
Frequency (MHz)
Site + B3CH23-HY
Condition: AVG_BE(UNIT 4)_indoor 3m DRH18-E_LE2CASAIBEN 240620 VERTICAL
+ RBW:1000.000kHz VBW:3008. B0BkHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuv dB/m  dB  d8 B om  deg
1 5895.25 78.57 118.82 -31.45 63.87 34.08 11.27 34.46 3.89 180 77 AVERAGE
2 5978.75 57.61 88.20 -30.59 42.64 34.08 11.58 34.47 3.86 180 77 AVERAGE
TEL : 886-3-327-0868 Page Number : C1-65 of 121

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR492020F

Pol. Horizontal Vertical
JLeredBuvin) qLereidBuvim)
1225 1225
1080 = 0807 =
815 875
Pux(uuw_ind I Pux(uuw_ind 1
mol T f 1 N 00 f ] M
g L1 UL . " AVG(UNI mm sas L) LU _Wm_ 1§ AVG(UNI 93~“E@
A YA WP —. PRSI
34 34
Peak 15 15
AVg 7000 9200. 11400, 13600. 15800. 18000 7000 9200. 1400, 13600. 15800. 18000
Frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site + B3CH23-HY
Condition: PEAK(UNI 4)_indeor 3m DRHI8-E_LE2CASALGEN 240620 HORIZONTAL Condition: PEAK(UNII 4)_indeor 3m DRHLS-E_LE2CASALBEN 240620 VERTICAL
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuV/m B dBuV dB/m B B B m deg Mz dBuV/m dBuV/m  dB dBu/ dB/m B B B m deg
1 11638.08 52.30 74.60 -21.7@ 35.98 38.60 15.76 40.30 2.26 - -- PEAK 1 11630.08 51.28 74.08 -22.72 34.96 38.60 15.76 40.38 2.26 - -- PEAK
2 11630.08 41.30 54.00 -12.76 24.98 38.60 15.76 40.30 2.26 - -~ Average 2 11630.08 41.39 54.08 -12.76 24.98 38.60 15.76 40.30 2.26 - -- Average
3 17445.08 55.85 108.20 -53.15 39.19 48.19 19.69 46.48 3.67 - -- PEAK 3 17445.08 54.58 108.20 -53.62 38.63 48.19 19.69 46.48 3.67 - -- PEAK
TEL : 886-3-327-0868 Page Number : C1-66 of 121

FAX: 886-3-327-0855
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Pol. Horizontal Vertical
! 4ﬂLe\'eI(cIBu\Mm) ! HI.M(IIBIIVJIH)
1225 1225
b5 8§15
100 700
10.6G o5 i AVG{UNI2)_ingoo s i AV 4 ingoon
~18G NI e et iy A Rt Mt A
350 350
Av
g 175 175
10600 12080, 13960, 15040, 18520, 18000 10600 12080, 13960, 15040, 18520, 18000
Frequency (MHz) Frequency (MHz)
Site  : B3CHI3HY Site : 03CHI3-HY
Condition: AVG(UNIT 4)_indoor 3m DRKIB-E_LEACBSALBEN 248620 HORTZONTAL Condition: AVG(UNIT 4) indoor 3n ORKLE-E LEICOSALBEN 248620 VERTICAL
TEL : 886-3-327-0868 Page Number : C1-67 of 121

FAX: 886-3-327-0855
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Pol. Horizontal Fundamental
. oLevel (dBuvim) 4oLevel [BuVim)
PERR_BE[UNI 4]_TI0aT] 140
1225 /‘ 125 :
PEAK(UNI 4)_indoor
875 / \M W
" ' UL UL L
528 e 1w ¥ e sl ot oM
3, %2 . I
o . .
17!
17!
Peak 5600 5658, 5718, 5771, 543, 5895
Frequency (MHz)
1000 20, 3400, 4600, 5800, 7000
Site @ B3CH23-HY Frequency (MHz)

Condition: PEAK_BE(UNII 4)_indoor 3m DRH18-E_LE2C@SAIBEN 248628 HORIZONTAL

+ RBW:1080.000kHZ VBW:3000.008KkHz SWT:Auto Site & B3CH23-HY

Condition: PEAK(UNIT 4)_indcor 3m DRHIB-E_LE2CASALBEN 240628 HORIZONTAL

Linit Read  Ant Cable Preamp  Aux APos  TPos + RBK:1060.000kHz VBW:3008. BaAkHz SWT:Auto
Freq Level Line Margin Level Factor Loss Factor Facter Remark
- - Linit Read  Ant Cable Preamp  Aux APos  TPos
Wiz dBuV/m dBulfn dB dBuV dBfn oAb db D om o deg Freq Level Line Margin Level Factor Loss Factor Factor Remark
1 565.14 5224 68.20 -15.35 3817 33.47 1115 34.45 3.99 391 155 PEAK
2 S650.15 49.73 68.31 -18.53 35.63 33.50 1114 34.45 391 391 155 PEAK _— -
IOSALI0 0.2 105,53 -S4.01 36,38 3380 1LG6 .45 301 30 155 PEAC L dB/n B/ d5 g w8 B o deg
4 5703 49.92 11162 -6L70 .59 3354 1163 .45 391 391 155 PEAK 1 5845.00 116,44 -o-oon -ooooe 1ol 3400 ILIL 3446 3.9 381 155 PEAC
INCCICAL)
1225
1
15
AVG{UNI 4)_indoor
as WG{UNI 4) 1
70
0 |
W/W‘J " NS e
- ARl
Lamrshsoplsr 44
1.
Avg Blank
1000 2200. 5800. 7000

3400. 4600,
Frequency (MHz)

Site + B3CHZ3-HY
Condition: AVG(UNTI 4)_indoor 3m DRH1B-E_LE2CBSAIBEN 240620 HORTZONTAL
+ RBK:1060.080kHz VB:3000. B0BkHZ SHT:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m  deg
1 5845.80 107.28 ------ ------ 92,75 34,00 11.69 34.46 3.98 391 155 AVERAGE

TEL : 886-3-327-0868

Page Number : C1-68 of 121
FAX : 886-3-327-0855
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Pol. Horizontal Fundamental
o Level (dBuvim)
1225
]wwwf» PEAK_BE{UNI 4)_indoor
|
875
00 M/ \L\'«L\
5254 .AM“MMM el s 1 2
Moo Lol o | ol it
36,
1
Peak Blank
Frequency (MHz)
Site + B3CH23-HY
Condition: PEAK BE(UNTI 4)_indoor 3m DRH18-E_LE2CASAIBEN 248629 HORIZONTAL
+ REW:1060.088kHz VBW: 3008, B0BkHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
Hz dBuV/m dBuv/m  dB dBuv dB/m dB  d8 B deg
1 5923.75 52.66 109.11 -56.45 37.88 34.08 11.37 34.47 3.88 391 155 PEAK
2 5929.80 53.61 108.20 -54.59 33.82 34.08 11.39 34.47 3.87 391 155 PEAK
o Level (dBuvim)
1225
105, v
s ( \ AVG_BE(UNI 4)_indoar|
00 ’_,.‘) \
52! "
[ ult? il .2 N A
36,
i
Avg Blank
Frequency (MHz)
Site + B3CH23-HY
Condition: AVG_BE(UNIT 4)_indoor 3m DRH18-E_LE2CASAIBEN 249620 HORIZONTAL
+ RBW:1000.000kHz VBW:3008. B0BkHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuv dB/m  dB  d8 B om  deg
1 5923.50 45.56 89.30 -43.74 30.78 34,08 11.37 34.47 3.88 391 155 AVERAGE
2 5960.8@ 45.11 B88.20 -43.09 30.21 34.08 11.51 34.47 3.86 391 155 AVERAGE
TEL : 886-3-327-0868 Page Number : C1-69 of 121

FAX: 886-3-327-0855
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Pol. Vertical Fundamental
Lot [BuVIm) . Level (dBuVm)
PERR_BEUNT 4] 00T, 140
1225 /‘ 1225 1
PEAK(UNI 4) indoor
10! \ 105
875
.W[ a5
0.
700 T Ml LT 1] 1
- et e LL
b o L M 5! n o el
" oo T ——
IEWMW"W
17
17
Peak 5600 5650, 5718, 5111 583, 5695
Frequency (MHz)
1000 2200. 3400. 4600, 5800. 7000
Site @ G3CHIIHY Frequency (Hz)
Condition: PEAK BE(UNII 4)_indoor 3m DRH1S-E_LE2C@SAIBEN 24@62@ VERTICAL
+ RBW:1080.080kHZ VB\W:3000,000kHz SWT:Auto Site + B3CHZ3-HY
Condition: PEAK(UNII 4) indoor 3m DRH1B-E_LE2(@SAISEN 248628 VERTICAL
Linit Read  Ant Cable Preamp  Aux APos  TPos + RBK:1060.000kHz VBW:3008. BaAkHz SWT:Auto
Freq Level Line Margin Level Factor Loss Factor Facter Remark
- - Linit Read  Ant Cable Preamp  Aux APos  TPos
Wiz dBuV/n dBulfn dB - dbuV dBfn oAb db D om o deg Freq Level Line Margin Level Factor Loss Factor Factor Remark
1 5645.73 52.92 68.20 -15.28 38.85 33.47 11.15 34.45 3.9 184 80 PEAK
2 5650.15 S0.62 68.31 -17.69 36.52 33.50 1114 34.45 3.91 184 88 PEAK _— Y —— —— ——
TOS00.60 534810537 SLED 206 3380 1LG6 .45 301 14 80 PEAC LB/ /g5 g w8 B B o deg
4 S70.87 53.07 110.95 -57.68 35.94 3384 1163 .45 .91 184 6 PEAK 1 5845.00 119.83 -oomon -oooe 5.3 3,97 165 3446 391 1 B0 PR
gL 4BV
1225
1
105
AVG{UNI 4)_indoor
a7l WG(UNI 4]
70
AL
il
- ) . S T—
frpetirame
1.
Avg Blank
1000 2200. 4600, 5800. 7000
Frequency (MHz)
Site + B3CHZ3-HY
Condition: AVG(UNTI 4)_indoor 3m DRH1B-E_LE2CBSAIBEN 246620 VERTICAL
+ RBK:1060.080kHz VB:3000. B0BkHZ SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m  deg
1 5845.00 112,62 ------ ------ 98.15 33.97 11.85 34.46 3.91 104 8@ AVERAGE
TEL : 886-3-327-0868 Page Number : C1-70 of 121

FAX: 886-3-327-0855
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Pol. Vertical Fundamental
4o LEVE! (dBUVIm)
1225
PEAK_BE(UNI 4)_indoor,
-
875 d}
79“. M‘M \l‘.hl\
36,
1
Peak Blank
Frequency (MHz)
Site + B3CH23-HY
Condition: PEAK BE(UNTI 4)_indoor 3m DRH1B-E_LE2CASALBEN 248628 VERTICAL
+ REW:1060.088kHz VBW: 3008, B0BkHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
Hz dBuV/m dBuv/m  dB dBuv dB/m dB  d8 B deg
1 5921.75 S6.41 118.58 -54.17 41.63 34.08 11.37 34.47 3.88 184 88 PEAK
2 5043.25 55.55 108.20 -52.65 40.70 34.08 11.45 34.47 3.87 184 88 PEAK
4o LEVE! (dBUVIm)
1225
105, |
10!
s I \ AVG_BE(UNI 4)_indoar|
00 JH \M
o ettt ﬁwﬁf m‘”‘"'w-'«mm <
A
36,
i
Avg Blank
Frequency (MHz)
Site + B3CH23-HY
Condition: AVG_BE(UNIT 4)_indoor 3m DRH18-E_LE2CASAIBEN 240620 VERTICAL
+ RBW:1000.000kHz VBW:3008. B0BkHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuv dB/m  dB  d8 B om  deg
1 5924.80 46,53 88.93 -42.40 31.74 34,08 11,33 34.47 3.88 184 8B AVERAGE
2 593425 47.28 88.20 -41.80 32.39 34.08 11.41 34.47 3.87 184 88 AVERAGE
TEL : 886-3-327-0868 Page Number : C1-71 of 121

FAX: 886-3-327-0855
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FCC RADIO TEST REPORT

Report No. : FR492020F

Pol. Horizontal Vertical
1o LE¥el (dBuVim) 1o LE¥el (@BuVim)
1225 1225
1080 = 0807 =
815 875
L Ul | | PERKUNI 4 ncor L L | | PEAKUNI 4 nkor
0.0 700
. AVGIUNI 4) indgor AVGIUNI 4) inddor
K P T ————— O Mm 8 st e st i
34 34
Peak 15 15
AVg 7000 9200. 11400, 1 15800. 18000 7000 9200. 1400, 13600. 15800. 18000
Frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site + B3CH23-HY
Condition: PEAK(UNTI 4)_indeor 3m DRHI8-E_LE2CASALGEN 240620 HORIZONTAL Condition: PEAK(UNII 4)_indeor 3m DRHLS-E_LE2CASALBEN 240620 VERTICAL
Mode @33 Vode ¢33
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor  Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuV/m dBuV/m B dBuV dB/m B B B m deg

1 11698.08 52.56 74.60 -21.44 36.25 38.60 15.82 40.37 2.26 - -- PEAK
2 11699.08 41.33 54.60 -12.67 25.62 38.60 15.82 48.37 2.26 - -~ Average
3 17535.08 55.62 108.20 -53.18 39.66 48.18 19.14 46.39 3.11 - -- PEAK

Mz dBuV/m dBuV/m  dB dBu/ dB/m B B B m deg

1 11699.08 51.10 74.08 -22.99 34.79 38.60 15.82 40.37 2.26 - -- PEAK
2 11699.08 41.49 54.00 -12.60 25.69 38.60 15.82 40.37 2.26 - -- Average
3 17535.08 53.87 108.20 -54.33 37.91 48.18 19.14 46.39 3.11 - -- PEAK

TEL : 886-3-327-0868
FAX: 886-3-327-0855

Page Number : C1-72 of 121
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Pol. Horizontal Vertical
! 49Level(imu\lnln) ! 49mel(ﬂﬂn\l!ln)
1225 1225
b5 8§15
100 700
10.6G o5 i AVG{UNI2)_ingoo s i AV 4 ingoon
~18G I B e e RS e aosny
350 350
Av
g 175 175
10600 12080, 13960, 15040, 18520, 18000 10600 12080, 13960, 15040, 18520, 18000
Frequency (MHz) Frequency (MHz)
Site  : B3CHI3HY Site : 03CHI3-HY
Condition: AVG(UNIT 4)_indoor 3m DRKIB-E_LEACBSALBEN 248620 HORTZONTAL Condition: AVG(UNIT 4) indoor 3n ORKLE-E LEICOSALBEN 248620 VERTICAL
okt 1B ode B
TEL : 886-3-327-0868 Page Number : C1-73 of 121

FAX . 886-3-

327-0855
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Report No. : FR492020F

Pol. Horizontal Fundamental
 Level (dBuVIm) Lol (dBuVIm)
PERR_BE[URITA]_T00T] 140
125 /‘ 125 ;
r’*‘”t"ﬂ PEAK(UNI 4)_indoor
10! / \ 105.
875
|-
1,
VJ“M /e S e U [
521 1 4 4 hlm.u.l‘vu
SN S — - S N ) -
TR
350 *WWWMMM
350 I
17.
17
Peak 5600 5650, 718, 571 5436, 5895
Frequency (MHz)
1000 2200. 3400. 4600. 5800. 7000
Site  : B3CHII-HY Frequency (Miz}
Condition: PEAK BE(UNTT 4)_indoor 3m DRHIE-E_LE2CGSALSEN 246520 HORTZONTAL
+ RBW:1080.080kHZ VB\W:3000,000kHz SWT:Auto Site + B3CHZ3-HY
Condition: PEAK(UNII 4) indoor 3m DRH1B-E_LE2(@SAI3EN 248628 HORIZONTAL
Linit Read  Ant Cable Preamp  Aux APos  TPos + REW:1000.080kHz VBW:3000.000kHz SWT:Auto
Freq Level Line Margin Level Factor Loss Factor Facter Remark
- Linit Read  Ant Cable Preamp  Aux APos  TPos
Wiz dBuV/m dBulfn dB - dbuV dBfn oAb db D on o deg Freq Level Line Margin Level Factor Loss Factor Factor Remark
15042 5272 68.20 -15.08 38.67 33.40 1L16 .45 390 365 153 PEAC
2 565015 51,38 68.31 -17.61 3708 33.50 1114 .45 3,91 365 153 PEAC _—
3OS0.30 SLI5 105.28 5403 36.83 3380 1L85 M5 391 365 153 PEAK fz dBuijn diuifn dB dBV difu &5 dE A8 deg
4 5767 5193 110.95 -59.02 37.60 3382 1183 .45 3.91 365 153 PEAK 1 5863.00 116.56 ----oc -o-oo- 16195 3400 1114 346 390 365 153 PEAC
Lol BuVin)
1225
1
105
AVG(UNI 4)_indoor
s WG(UNI4)
70
I A
350 - -wwww -
WM
17!
Avg Blank
1000 2200. 5800. 7000

3400. 4600,
Frequency (MHz)

Site + B3CHZ3-HY
Condition: AVG(UNTI 4)_indoor 3m DRH1B-E_LE2CBSAIBEN 240620 HORTZONTAL
+ RBK:1060.080kHz VB:3000. B0BkHZ SHT:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor

Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m  deg
1 5865.80 108.87 ------ ------ 93.49 34,00 11.14 34.46 3.98 365 153 AVERAGE

TEL : 886-3-327-0868
FAX: 886-3-327-0855

Page Number : C1-74 of

121
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Pol. Horizontal Fundamental
o Level (dBuvim)
1225
W PEAK_BE{UNI 4)_indoor
105, }
875
00 L
2
it P Ay v
36,
1
Peak Blank
Frequency (MHz)
Site + B3CH23-HY
Condition: PEAK BE(UNTI 4)_indoor 3m DRH18-E_LE2CASAIBEN 248629 HORIZONTAL
+ REW:1060.088kHz VBW: 3008, B0BkHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
#Hz dBuV/m dBuv/m  dB dBuv dB/m dB  dF B de
1 592475 53.24 108.38 -55.14 33.45 34,08 11.33 34.47 3.88 365 153 PEAK
2 5927.25 S6.41 108.20 -51.79 41.61 34.08 11.39 34.47 3.88 365 153 PEAK
4o LEVE! (dBUVIm)
1225
105, ) ey
AVG_BE(UNI 4)_indoar|
s _BE(UNIL4)
00 ’/
a4 5
b il il LR
36,
i
Avg Blank
Frequency (MHz)
Site + B3CH23-HY
Condition: AVG_BE(UNIT 4)_indoor 3m DRH18-E_LE2CASAIBEN 249620 HORIZONTAL
+ RBW:1000.000kHz VBW:3008. B0BkHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuv dB/m  dB  d8 B om  deg
1 5924.80 47.14 88.93 -41.79 32,35 34,08 11.33 34.47 3.88 365 153 AVERAGE
2 5929.50 47.24 B88.20 -40.96 32.44 3408 11.4p 34.47 3.87 365 153 AVERAGE

TEL : 886-3-327-0868 Page Number : C1-75 of 121
FAX : 886-3-327-0855
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Pol. Vertical Fundamental
. goLevel (dBuV/m) 4o Level (dBuVim)
PERR_BE[URIT4]_TI00T] 140
1225 /‘ 124
10 PEAK(UNI| 4)_indoor
()

" M 0 UT N M ] ] L
1 MWW

51. ln'\”‘\lv N v ‘I ) 3 4““ o W 52. ).-j \‘.l Jf i
e 4 e
s IR g i e
P e
1.
17
Peak 5600 5658, 5718, 5771, 543, 5895
Frequency (MHz)
1000 2200. 3400. 4600. 5800. 7000
Site  : @3CHZI-HY Frequency (MHz)
Condition: PEAK BE(UILT 4) indoor 3m DRAIS-E LEDCOSAISEN 248620 VERTICAL
+ RBW:1080.080kHZ VB\W:3000,000kHz SWT:Auto Site + B3CHZ3-HY

Condition: PEAK(UNIT 4)_indcor 3m DRHIB-E_LE2CASAISEN 240628 VERTICAL

Linit Read  Ant Cable Preamp  Aux APos  TPos + RBK:1060.000kHz VBW:3008. BaAkHz SWT:Auto
Freq Level Line Margin Level Factor Loss Factor Facter Remark
- - Linit Read  Ant Cable Preamp  Aux APos  TPos
Wiz dBui/n dBulfn dB - dBuV dBfn oAb db D om o deg Freq Level Line Margin Level Factor Loss Factor Factor Remark
1563894 5147 68.20 -15.73 38.43 33.43 1116 34.45 3.9 261 B2 PEAK
2 5650.45 SLI8 68.53 -17.35 37.08 33.50 114 34.45 391 261 B2 PEAK _—
IOS00.30 57010528 557 3839 380 1LG6 345 301 261 B2 PEAC L dB/n /e d5 g w8 & B o deg
4 570.95 53.01112.97 -59.9 33.68 3354 1163 .45 .91 261 62 PEAK 1 5865.00 120,98 ----o- --oo- 166.38 3400 1116 3446 3.9 261 G2 PEA
gL 4BV
1225
1
105
AVG{UNI 4)_indoor
a8 WG(UNI 4]
70
1 A
M \m\lmwwwm
" T T s
WW
1.
Avg Blank
1000 2200. 3400. 4600, 5800. 7000
Frequency (MHz)
Site + B3CHZ3-HY
Condition: AVG(UNTI 4)_indoor 3m DRH1B-E_LE2CBSAIBEN 246620 VERTICAL
+ RBK:1060.080kHz VB:3000. B0BkHZ SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m  deg
1 5865.80 112,75 ------ ------ 98.17 34.00 11.14 34.46 3.98 261 82 AVERAGE

TEL : 886-3-327-0868
FAX: 886-3-327-0855

Page Number : C1-76 of 121
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Pol. Vertical Fundamental
o Level (dBuvim)
1225
PEAK_BE(UNI 4)_indoor,
105, J‘
875
700 M‘M \%
2
st T
5. (lan
36,
1
Peak Blank
Frequency (MHz)
Site + B3CH23-HY
Condition: PEAK BE(UNTI 4)_indoor 3m DRH1B-E_LE2CASALBEN 248628 VERTICAL
+ REW:1060.088kHz VBW: 3008, B0BkHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
Hz dBuV/m dBuv/m  dB dBuv dB/m dB  d8 B deg
1 5925.80 59.78 108.20 -48.42 44.99 34,08 11.33 34.47 3.88 261 82 PEAK
2 5929.80 59.94 108.20 -48.26 45.15 34.08 11.30 34.47 3.87 261 82 PEAK
o Level (dBuvim)
1225
105,
10!
s I AVG_BE(UNI 4)_indoar|
00 ‘/
Lt g4 e, "
36,
i
Avg Blank
Frequency (MHz)
Site + B3CH23-HY
Condition: AVG_BE(UNIT 4)_indoor 3m DRH18-E_LE2CASAIBEN 240620 VERTICAL
+ RBW:1000.000kHz VBW:3008. B0BkHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuv dB/m  dB  d8 B om  deg
1 592475 49.61 88.38 -38.77 34.82 34,08 11.33 34.47 3.88 261 82 AVERAGE
2 5926.25 51.82 88.20 -37.18 36.23 34.08 11.33 34.47 3.88 261 82 AVERAGE
TEL : 886-3-327-0868 Page Number : C1-77 of 121
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Pol. Horizontal Vertical
4o Level (dBuVim) 4o Level (dBuVim)
1225 1225
875 875

PEAKUN 4 ndcor PEAKUNL 4 ndcor

s i i ) AR 4) nfugr gy L)L L Ly AUy indoog

[t Ay )

A s
34 34
Peak 15 15
AVg 7000 9200. 11400, 1 15800. 18000 7000 9200, 11400, 13600. 15800. 18000
Frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site + B3CH23-HY
Condition: PEAK(UNI 4)_indeor 3m DRHI8-E_LE2CASALGEN 240620 HORIZONTAL Condition: PEAK(UNII 4)_indeor 3m DRHLS-E_LE2CASALBEN 240620 VERTICAL
Vode 134 Vode ;34
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuV/m B dBuV dB/m B B B m deg Mz dBuV/m dBuV/m  dB dBu/ dB/m B B B m deg
1 11738.08 51.45 74.68 -22.55 35.15 38.60 15.85 40.41 2.26 - -- PEAK 1 11730.08 51.10 74.08 -22.99 34.80 38.60 15.85 40.41 2.26 - -- PEAK
2 11738.0@ 41.35 54.00 -12.65 25.65 38.60 15.85 40.41 2.26 - -~ Average 2 11730.08 41.34 54.00 -12.66 25.64 38.60 15.85 40.41 2.26 - -- Average
3 17595.08 54.35 108.20 -53.85 38.22 48.19 19.17 46.36 3.13 - -- PEAK 3 17595.08 55.23 108.20 -52.97 39.19 48.19 19.17 46.36 3.13 - -- PEAK
TEL : 886-3-327-0868 Page Number : C1-78 of 121

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No

. FR492020F

Pol. Horizontal Vertical
! 49Level(imu\lnln) ! 49mel(ﬂﬂn\l!ln)
1225 1225
b5 8§15
100 700
10.6G s il AVGIUNI4)_inqaor s il AVGUNI4)_inqaor]
~18G [ T e rrarm——T T
350 350
Av
g 175 175
10600 12080, 13960, 15040, 18520, 18000 10600 12080, 13960, 15040, 18520, 18000
Frequency (MHz) Frequency (MHz)
Site  : B3CHI3HY Site : 03CHI3-HY
Condition: AVG(UNIT 4)_indoor 3m DRKIB-E_LEACBSALBEN 248620 HORTZONTAL Condition: AVG(UNIT 4) indoor 3n ORKLE-E LEICOSALBEN 248620 VERTICAL
Mode  : 3 lode 3
TEL : 886-3-327-0868 Page Number : C1-79 of 121

FAX . 886-3-

327-0855
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Pol. Horizontal Fundamental
Lot [BuVIm) . Level (dBuVm)
PERR_BEUNT 4] 00T, 140
1225 /‘ 125 .
iy EAK(UNI 4)_indoor
10! J 105,
875
/ a5
0. y
W [TVt | S e S U L
525, " 1“ A, 3 iy
i Ay i & 52 bl
2 ool s e
50 el
17,
17
Peak 5600 5650, 5718, 771, 8%, 5695
Frequency (MHz)
1000 2200. 3400. 4600, 5800. 7000
Site @ G3CHIIHY Frequency (Hz)
Condition: PEAK BE(UNII 4)_indoor 3m DRH1S-E_LEOCESAISEN 248629 HORIZONTAL
+ RBW:1080.080kHZ VB\W:3000,000kHz SWT:Auto Site + B3CHZ3-HY
Condition: PEAK(UNII 4) indoor 3m DRH1B-E_LE2(@SAI3EN 248628 HORIZONTAL
Linit Read  Ant Cable Preamp  Aux APos  TPos + REW:1000.080kHz VBW:3000.000kHz SWT:Auto
Freq Level Line Margin Level Factor Loss Factor Facter Remark
- - Linit Read  Ant Cable Preamp  Aux APos  TPos
Wz dBuy/n dBulfn dB - dBuV dBfn oAb db D on o deg Freq Level Line Margin Level Factor Loss Factor Factor Remark
1 5639.83 52.56 68.20 -15.64 38.51 33.40 11.16 34.45 3.99 480 144 PEAK
2 5650.15 S0.68 68.31 -17.63 36.58 33.50 11,14 34.45 3.91 489 144 PEAK _— Y —— —— ——
TOSAI4 562 106,36 5374 38.23 InGL 1LG6 .45 301 480 164 PEC LB/ B/ d5 B w8 B o deg
4 57036 5104 11162 -60.58 .71 3354 1103 .45 .91 430 164 PEAK 1 5805.00 115,84 -o-oos -oooe L2 3400 1120 3446 3.9 40 1M PEK
gL 4BV
1225
1
105
AVG{UNII 4)_indoor
a7l WG(UNI 4]
70 -
1 A |
JRIEREURR \‘W"““W“"‘““
50 i ™
Nyttt
1.
Avg Blank
1000 2200. 4600, 5800. 7000
Frequency (MHz)
Site + B3CHZ3-HY
Condition: AVG(UNTI 4)_indoor 3m DRH1B-E_LE2CBSAIBEN 240620 HORTZONTAL
+ RBK:1060.080kHz VB:3000. B0BkHZ SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m  deg
1 5885.00 107.40 ------ ------ 92,72 34.80 11.25 34.46 3.89 400 144 AVERAGE
TEL : 886-3-327-0868 Page Number : C1-80 of 121

FAX: 886-3-327-0855
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Pol. Horizontal Fundamental
o Level (dBuvim)
1225
PEAK_BE{UNI 4)_indoor
105,
875
70, u‘f 1
700 o WM
Aty il
52 Wkt L) ‘nr INV"”“ ”‘l Y‘v!w
36,
1
Peak Blank
Frequency (MHz)
Site + B3CH23-HY
Condition: PEAK BE(UNTI 4)_indoor 3m DRH18-E_LE2CASAIBEN 248629 HORIZONTAL
+ REW:1060.088kHz VBW: 3008, B0BkHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
Hz dBuV/m dBuv/m  dB dBuv dB/m dB  d8 B deg
1 5895.25 99.49 136.02 -30.53 84.79 34,08 11.27 34.46 3.80 400 144 PEAK
2 5925.25 53.99 108.20 -49.21 44.20 3408 11.33 34.47 3.88 480 144 PEAK
o Level (dBuvim)
1225
105, A
AVG_BE(UNI 4)_indoar|
s _BE(UNIL4)
00
52! “M
) ) gt M Wwwmw
36,
i
Avg Blank
Frequency (MHz)
Site + B3CH23-HY
Condition: AVG_BE(UNIT 4)_indoor 3m DRH18-E_LE2CASAIBEN 249620 HORIZONTAL
+ RBW:1000.000kHz VBW:3008. B0BkHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuv dB/m  dB  d8 B om  deg
1 5895.25 92.67 118.82 -17.95 77.37 34.08 11.27 34.46 3.80 480 144 AVERAGE
2 5925.75 51.86 88.20 -37.14 36.27 34.08 11.33 34.47 3.88 488 144 AVERAGE

TEL : 886-3-327-0868 Page Number : C1-81 of 121
FAX : 886-3-327-0855



wamonae. FCC RADIO TEST REPORT Report No. : FR492020F

Pol. Vertical Fundamental
. oLevel (dBuvim) 4oLevel [BuVim)
PERR_BE[UNI 4]_TI0aT] 141)
1225 /‘ 1225 1
EAK(UNI 4)_indoor
875 / s
70, I
NM oo UT T T L1 U LI
1 g LT R LM
525 —— e o " | i
3 Y
20 - M
1.
17!
Peak 5600 5658, 5718, 5771, 543, 5895
Fremency ) 1000 20, 3400, 4600, 5800, 7000
Site @ B3CH23-HY Frequency (MHz)

Condition: PEAK_BE(UNII 4)_indoor 3m DRH18-E_LE2C@SAIBEN 248628 VERTICAL

+ RBW:1080.000kHZ VBW:3000.008KkHz SWT:Auto Site & B3CH23-HY

Condition: PEAK(UNIT 4)_indcor 3m DRHIB-E_LE2CASAISEN 240628 VERTICAL

Linit Read  Ant Cable Preamp  Aux APos  TPos + RBK:1060.000kHz VBW:3008. BaAkHz SWT:Auto
Freq Level Line Margin Level Factor Loss Factor Facter Remark
- - Linit Read  Ant Cable Preamp  Aux APos  TPos
Wiz dBuy/n dBulfn dB djuV ddfn oAb db D om o deg Freq Level Line Margin Level Factor Loss Factor Factor Remark
1 SEL7.4L 5252 68.20 -15.68 38.58 33.32 1119 34.45 3.98 180 112 PEAK
2 S650.15 5207 68.31-16.24 37.97 3358 1114 34.45 3.91 189 112 PEAK _—
TOS00.30 507 105,28 5,20 375 3380 1LG6 3445 301 180 112 PEAC LB/ B/ d5 g w8 B B o deg
4 5767 515311095 -59.42 37.28 3384 1183 .45 391 180 112 PEAK 1 5885.00 113.96 ----oc -ooooe 10426 3400 177 346 389 100 L2 PEAC
Lol BuVin)
1225
1
105
AVG(UNI 4)_indoor
s WG(UNI 4]
70
I A
- N - mew
'MWw
1.
Avg Blank
1000 2200. 4600, 5800. 7000
Frequency (MHz)

Site + B3CHZ3-HY
Condition: AVG(UNTI 4)_indoor 3m DRH1B-E_LE2CBSAIBEN 246620 VERTICAL
+ RBK:1060.080kHz VB:3000. B0BkHZ SHT:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m  deg
1 5885.80 111,13 ------ ------ 96.45 34.00 11.25 34.46 3.89 180 112 AVERAGE

TEL : 886-3-327-0868

Page Number : C1-82 of 121
FAX : 886-3-327-0855



wamonae. FCC RADIO TEST REPORT Report No. : FR492020F

Pol. Vertical Fundamental
o Level (dBuvim)
1225
st ‘]| PEAK_BE(UNI 4)_indoor,
105,
10!
875
700 &*-WJ "”LW 7
T WS
52, t U e S
36,
1
Peak Blank
Frequency (MHz)
Site + B3CH23-HY
Condition: PEAK BE(UNTI 4)_indoor 3m DRH1B-E_LE2CASALBEN 248628 VERTICAL
+ REW:1060.088kHz VBW: 3008, B0BkHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
#Hz dBuV/m dBuv/m  dB dBuv dB/m dB  dF B de
1 5895.25 184.47 136.02 -25.55 89.77 34.08 11.27 34.46 3.89 188 112 PEAK
2 5935.50 63.04 108.20 -45.16 43.22 34.08 11.42 34.47 3.87 188 112 PEAK
o Level (dBuvim)
1225
105,
10!
AVG_BE(UNI 4)_indoar|
875
00 Mﬁﬂ
5L st N
et ittt L
36,
i
Avg Blank
Frequency (MHz)
Site + B3CH23-HY
Condition: AVG_BE(UNIT 4)_indoor 3m DRH18-E_LE2CASAIBEN 240620 VERTICAL
+ RBW:1000.000kHz VBW:3008. B0BkHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuv dB/m  dB  d8 B om  deg
1 5895.25 04.7 118.82 -15.95 79.37 34.08 11.27 34.46 3.89 180 112 AVERAGE
2 5925.25 55.01 B88.20 -33.19 40.22 34.08 11.33 34.47 3.88 188 112 AVERAGE

TEL : 886-3-327-0868 Page Number : C1-83 of 121
FAX : 886-3-327-0855
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Pol. Horizontal Vertical
JLeredBuvin) qLereidBuvim)
1225 1225
1080 = 0807 =
815 875
Pux(uuw_ind I Pux(uuw_ind 1
mol T f 1 N 00 f ] M
sgp b LD | it b s LGN 41 ndR0r) s L1 LU U N AVGIUNI ) g
V) Iy e | st o bl o
34 34
Peak 15 15
AVg 7000 9200. 11400, 13600. 15800. 18000 7000 9200. 1400, 13600. 15800. 18000
Frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site + B3CH23-HY
Condition: PEAK(UNTI 4)_indeor 3m DRHI8-E_LE2CASALGEN 240620 HORIZONTAL Condition: PEAK(UNII 4)_indeor 3m DRHLS-E_LE2CASALBEN 240620 VERTICAL
Mode 135 Mode 135
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor  Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuV/m B dBuV dB/m B B B m deg Mz dBuV/m dBuV/m  dB dBu/ dB/m B B B m deg
1 11778.08 50.84 74.00 -23.16 34.50 38.64 15.89 40.45 2.26 - -- PEAK 1 11770.08 50.52 74.08 -23.48 34.18 38.64 15.89 40.45 2.26 - -- PEAK
2 11778.08 41.44 54.60 -12.56 25.10 38.64 15.89 40.45 2.26 - -~ Average 2 11770.08 41.48 54.08 -12.52 25.14 38.64 15.890 40.45 2.26 - -- Average
3 17655.08 54.69 108.20 -53.51 38.55 48.11 19.21 46.33 3.15 - -- PEAK 3 17655.08 54.12 108.26 -54.08 37.98 48.11 19.21 46.33 3.15 - -- PEAK
TEL : 886-3-327-0868 Page Number : C1-84 of 121

FAX: 886-3-327-0855
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Pol. Horizontal Vertical
! 49Level(imu\lnln) ! 49mel(ﬂﬂn\l!ln)
1225 1225
b5 8§15
100 700
10.6G s il AVGIUNI4)_inqaor s il AVGUNI4)_inqaor]
~18G [P ey e s i S I — I I RO
350 350
Av
g 175 175
10600 12080, 13960, 15040, 18520, 18000 10600 12080, 13960, 15040, 18520, 18000
Frequency (MHz) Frequency (MHz)
Site  : B3CHI3HY Site : 03CHI3-HY
Condition: AVG(UNIT 4)_indoor 3m DRKIB-E_LEACBSALBEN 248620 HORTZONTAL Condition: AVG(UNIT 4) indoor 3n ORKLE-E LEICOSALBEN 248620 VERTICAL
okt 13 ode 3
TEL : 886-3-327-0868 Page Number : C1-85 of 121

FAX: 886-3-327-0855
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Pol. Horizontal Fundamental
o Level (BuVim) o Level [dBuvim)
PEAR_BE[UNI 4] _TI0aT] 140
1225 /‘ 1225 1
L — PEAKIUNI 4)_indoar
|
\ 875
70, W‘
200U T )] 1 L
52 ] L3t M
Al it 5! L . g
FTR T ’
1; L
™ 350 tonptrt o anil
1,
1!
Peak 5600 5658, 5718, 5771, 5436, 5895
Frequency (MHz)
1000 20, U0, 4600, 580 7000
Site © B3CH23-HY [MIEIIC“"“Z)

Condition: PEAK_BE(UNII 4)_indoor 3m DRH18-E_LE2C@SAIBEN 248628 HORIZONTAL

+ RBW:1080.000kHZ VBW:3000.008KkHz SWT:Auto Site & B3CH23-HY

Condition: PEAK(UNIT 4)_indcor 3m DRHIB-E_LE2CASALBEN 240628 HORIZONTAL

Linit Read  Ant Cable Preamp  Aux APos  TPos + RBK:1060.000kHz VBW:3008. BaAkHz SWT:Auto
Freq Level Line Margin Level Factor Loss Factor Facter Remark
- - Linit Read  Ant Cable Preamp  Aux APos  TPos
Wi dBuy/n dBulfn dB - dbuV dBfn oAb db D on o deg Freq Level Line Margin Level Factor Loss Factor Factor Remark
1 5668.97 53.22 68.20 -16.93 30.14 33.49 1114 34.45 3.99 399 156 PEAK
2 SE51.33 5229 69.19 -16.99 3818 3351 1114 3445 391 399 156 PEAK _— -
IOS00A8 466 105,62 -50.06 40.34 3380 1LG6 3445 301 3 156 PEAC LB B/ d5 R w8 @B o deg
4 570.95 55.35 112.97 -57.61 41.03 3354 1163 .45 3.91 399 156 PEAK 1583500 114,51 -o-oon -oooe le0.08 33.96 1L.02 3446 3.91 399 156 PEAC
INCCICAL)
1225
15 i
AVG{UNI 4)_indoor
as WG{UNI 4) |
70
2
TG e ——
- N " .WM““‘M“*M
| sttt
1.
Avg Blank
1000 2200. 3400. 4600, 5800. 7000
Frequency (MHz)

Site + B3CHZ3-HY
Condition: AVG(UNTI 4)_indoor 3m DRH1B-E_LE2CBSAIBEN 240620 HORTZONTAL
+ RBK:1060.080kHz VB:3000. B0BkHZ SHT:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m  deg
1 5835.80 105.85 ------ ------ 98.65 33.95 11.60 34.46 3.91 399 156 AVERAGE

TEL : 886-3-327-0868

Page Number : C1-86 of 121
FAX : 886-3-327-0855
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Pol. Horizontal Fundamental
o Level (dBuvim)
1225
" PEAK_BE{UNI 4)_indoor
J
875
00 ! N«)J/ 'l\‘w
et A g
521 P s e b st
36,
1
Peak Blank
Frequency (MHz)
Site + B3CH23-HY
Condition: PEAK BE(UNTI 4)_indoor 3m DRH18-E_LE2CASAIBEN 248629 HORIZONTAL
+ REW:1060.088kHz VBW: 3008, B0BkHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
Hz dBuV/m dBuv/m  dB dBuv dB/m dB  d8 B deg
1 592450 57.89 108.57 -50.68 43.10 34.08 11.33 34.47 3.88 399 156 PEAK
2 5930.80 53.11 108.20 -50.09 43.31 34.08 11.40 3447 3.87 399 156 PEAK
o Level (dBuvim)
1225
105, iy
s f \ AVG_BE(UNI 4)_indoar|
00 ’w/ \MM
5. T PRTNEL -
36,
i
Avg Blank
Frequency (MHz)
Site + B3CH23-HY
Condition: AVG_BE(UNIT 4)_indoor 3m DRH18-E_LE2CASAIBEN 249620 HORIZONTAL
+ RBW:1000.000kHz VBW:3008. B0BkHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuv dB/m  dB  d8 B om  deg
1 5923.50 49.48 89.30 -30.99 34.62 34.08 11,37 34.47 3.88 399 156 AVERAGE
2 5928.25 49.88 B88.20 -38.32 35.88 34.08 11.39 34.47 3.88 399 156 AVERAGE
TEL : 886-3-327-0868 Page Number : C1-87 of 121

FAX: 886-3-327-0855
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Pol. Vertical Fundamental
Lot [BuVIm) . Level (dBuVm)
PERR_BEUNT 4] 00T, 140
1225 /‘ 125 !
[ biches PEAK(UNI 4) indoor
10! ) l‘ 105,
675 }
h a5
0. o
TN Ml LT 1] 1
3 70U e U = =
52, e kit b MWM \n
52! e e st
350 A A
4 g
17,
17
Peak 5600 5650, 5718, 771, 583, 5695
Frequency (MHz)
1000 2200. 3400. 4600, 5800. 7000
Site @ G3CHIIHY Frequency (Hz)
Condition: PEAK BE(UNII 4)_indoor 3m DRH1S-E_LE2C@SAIBEN 24@62@ VERTICAL
+ RBW:1080.080kHZ VB\W:3000,000kHz SWT:Auto Site + B3CHZ3-HY
Condition: PEAK(UNII 4) indoor 3m DRH1B-E_LE2(@SAISEN 248628 VERTICAL
Linit Read  Ant Cable Preamp  Aux APos  TPos + REW:1000.080kHz VBW:3000.000kHz SWT:Auto
Freq Level Line Margin Level Factor Loss Factor Facter Remark
- Linit Read  Ant Cable Preamp  Aux APos  TPos
Mz dBuy/n dBulfn dB djuV dBfm dB db D om o deg Freq Level Line Margin Level Factor Loss Factor Factor Remark
1 5629.80 54.80 68.20 -13.40 40.80 33.38 11.17 34.45 3.9 100 99 PEAK
2 S651.84 9378 68.97 -15.19 39.67 33.51 1L.14 34.45 3.91 189 99 PEAK _—— Y ——
IOS0001 5.6 105,20 47,58 .38 3380 1186 .45 301 10 99 PEAC LB/ B/ d5 B w8 B B o deg
4 5720.87 55.35 110.95 -55.60 4100 3354 1163 .45 3.91 189 99 PEAK 1 5835.00 115,66 ---oo- --oo- 1.2 3394 103 3446 391 18 39 PEK
gL 4BV
1225
1
105
AVG{UNI 4)_indoor
a7l WG(UNI 4]
70
SN Ay
- ettt e
L e———
1.
Avg Blank
1000 2200. 3400. 4600, 5800. 7000
Frequency (MHz)
Site + B3CHZ3-HY
Condition: AVG(UNTI 4)_indoor 3m DRH1B-E_LE2CBSAIBEN 246620 VERTICAL
+ RBK:1060.080kHz VB:3000. B0BkHZ SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m  deg
1 5835.00 109.41 ------ ------ 94.91 33.98 11.67 34.46 3.91 160 99 AVERAGE
TEL : 886-3-327-0868 Page Number : C1-88 of 121

FAX: 886-3-327-0855
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Pol. Vertical Fundamental
o Level (dBuvim)
1225
rofasimbary PEAK_BE(UNI 4)_indoor,
Lo
875
00 R "A! h\“w‘,,,lw 7
Ll WW At dr o]
52, I et
36,
1
Peak Blank
Frequency (MHz)
Site + B3CH23-HY
Condition: PEAK BE(UNTI 4)_indoor 3m DRH1B-E_LE2CASALBEN 248628 VERTICAL
+ REW:1060.088kHz VBW: 3008, B0BkHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
Hz dBuV/m dBuv/m  dB dBuv dB/m dB  d8 B deg
1 5925.80 59.61 108.20 -48.59 44.82 34.08 11.33 34.47 3.88 180 99 PEAK
2 5934.50 62.66 108.20 -45.54 47.85 3408 11.41 3447 387 18@ 99 PEAK
4o LEVE! (dBUVIm)
1225
105, ol
s { \ AVG_BE(UNI 4)_indoar|
00 'K) \'M
53 MMW M’M A, 2
RV N
36,
i
Avg Blank
Frequency (MHz)
Site + B3CH23-HY
Condition: AVG_BE(UNIT 4)_indoor 3m DRH18-E_LE2CASAIBEN 240620 VERTICAL
+ RBW:1000.000kHz VBW:3008. B0BkHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuv dB/m  dB  d8 B om  deg
1 5924.25 52,96 88.75 -35.79 33.17 34.08 11.33 34.47 3.88 180 99 AVERAGE
2 5929.50 52.68 B88.2@ -35.52 37.88 34.08 11.4p 34.47 3.87 180 99 AVERAGE
TEL : 886-3-327-0868 Page Number : C1-89 of 121
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Pol. Horizontal Vertical
JLeredBuvin) qLereidBuvim)
1225 1225
1080 = 0807 =
815 875
Pux(uuw_ind I Pux(uuw_ind 1
mol T f 1 N 00 f ] M
AVGIUNI4) il N AVG(LIN 4) i
VPR T d = o
34 34
Peak 15 15
AVg 7000 9200. 11400, 13600. 15800. 18000 7000 9200. 1400, 13600. 15800. 18000
Frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site + B3CH23-HY
Condition: PEAK(UNI 4)_indeor 3m DRHI8-E_LE2CASALGEN 240620 HORIZONTAL Condition: PEAK(UNII 4)_indeor 3m DRHLS-E_LE2CASALBEN 240620 VERTICAL
Mode 136 Vode i 36
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuV/m B dBuV dB/m B B B m deg Mz dBuV/m dBuV/m  dB dBu/ dB/m B B B m deg
1 11678.00 50.68 74.8@ -23.32 34.36 38.60 15.80 48.34 2.26 - -- PEAK 1 11670.00 51.19 74.8@ -22.81 34.87 38.68 15.80 49.34 2.26 - -- PEAK
2 11678.00 41.33 54.8@ -12.67 25.81 38.68 15.80 48.34 2.26 - -~ Average 2 11670.00 41.35 54.08 -12.65 25.83 38.68 15.38 40.34 2.26 - -- Average
3 17565.00 54.44 108.20 -53.76 38.53 40.18 19.12 46.41 3.10 - -- PEAK 3 17585.00 54.36 108.20 -53.84 38.45 46.18 19.12 46.41 3.10 - -- PEAK
TEL : 886-3-327-0868 Page Number : C1-90 of 121

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR492020F

Pol. Horizontal Vertical
! HLMW&I“H’ ! 4ﬂLtwelmﬂll\mn)
1225 1225
b5 8§15
100 700
10.6G s il AVGIUNI4)_inqaor s il AVGUNI4)_inqaor]
~18G [ P ST ey e T R PR ey sy
350 350
Av
g 175 175
10600 12080, 13960, 15040, 18520, 18000 10600 12080, 13960, 15040, 18520, 18000
Frequency (MHz) Frequency (MHz)
Site  : B3CHI3HY Site : 03CHI3-HY
Condition: AVG(UNIT 4)_indoor 3m DRKIB-E_LEACBSALBEN 248620 HORTZONTAL Condition: AVG(UNIT 4) indoor 3n ORKLE-E LEICOSALBEN 248620 VERTICAL
Mokt 36 lode i 36
TEL : 886-3-327-0868 Page Number : C1-91 of 121

FAX . 886-3-

327-0855
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Pol. Horizontal Fundamental
Lot [BuVIm) . Level (dBuVm)
PERR_BEJUNT AL TII00T 140,
1225 /‘ 125
o EAK(UNI 4)_indoor
10! { 105
875 J
J‘/ a5
,
MJ’W ‘ [TVt | S e | 4 L
525 il g9
T ¥ . ) y L
- bttt SN
150 i
17,
17
Peak 5600 5650, 5718, 771, 583, 5695
Frequency (MHz)
1000 2200. 3400. 4600, 5800. 7000
Site @ G3CHIIHY Frequency (Hz)
Condition: PEAK_BE(UNII 4)_indoor 3m DRHIS-E_LE2CBSALSEN 248620 HORIZONTAL
+ RBW:1080.080kHZ VB\W:3000,000kHz SWT:Auto Site + B3CHZ3-HY
Condition: PEAK(UNII 4) indoor 3m DRH1B-E_LE2(@SAI3EN 248628 HORIZONTAL
Linit Read  Ant Cable Preamp  Aux APos  TPos + RBK:1060.000kHz VBW:3008. BaAkHz SWT:Auto
Freq Level Line Margin Level Factor Loss Factor Facter Remark
- - Linit Read  Ant Cable Preamp  Aux APos  TPos
Wi dBuV/n dBulfn dB dbuV dBfm oAb db D om deg Freq Level Line Margin Level Factor Loss Factor Factor Remark
1561829 5229 68.20 -15.91 38.34 33.31 1119 34.45 398 33 130 PEAC
2 565133 50.46 69.19 -18.73 36.35 33.51 114 3445 391 33 130 PEAK _——
IOS00.80 SL49 10545 -53.06 .07 38D 1LG6 .45 301 3% 130 PEC L dB/n B/ d B w8 B o deg
4 S70.87 5137 110.95 -59.5 37.04 3354 1163 .45 .91 3% 130 PEAK 1587500 114,00 -o-moe -oooe 4L 3400 1LI6 345 390 36 130 PEAKC
gL 4BV
1225
105
AVG{UNI 4)_indoor
a8 WG(UNI 4]
70
T A g
et gt Pkt
- b
| vt
1.
Avg Blank
1000 2200. 4600, 5800. 7000
Frequency (MHz)
Site + B3CHZ3-HY
Condition: AVG(UNTI 4)_indoor 3m DRH1B-E_LE2CBSAIBEN 240620 HORTZONTAL
+ RBK:1060.080kHz VB:3000. B0BkHZ SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m  deg
1 5875.00 104.74 ------ ------ 99.06 34.80 11.25 34.46 3.89 336 130 AVERAGE
TEL : 886-3-327-0868 Page Number 1 C1-92 of 121

FAX: 886-3-327-0855
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Pol. Horizontal Fundamental
o Level (dBuvim)
1225
PEAK_BE(UNII 4)_indoor
- pharingtiriar) BE{UNIL 4.
|
70,
- MW L,
525y ot M m "
36,
1
Peak Blank
Frequency (MHz)
Site + B3CH23-HY
Condition: PEAK BE(UNTI 4)_indoor 3m DRH18-E_LE2CASAIBEN 248629 HORIZONTAL
+ REW:1060.088kHz VBW: 3008, B0BkHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
Hz dBuV/m dBuv/m  dB dBuv dB/m dB  d8 B deg
1 5895.50 04.09 129.83 -35.74 79.39 34,08 11.27 34.46 3.89 336 130 PEAK
2 5925.75 63.18 108.20 -45.02 43.39 34.08 11.33 34.47 3.88 336 130 PEAK
o Level (dBuvim)
1225
105,
AVG_BE(UNI 4)_indoar|
s ‘ _BE(UNIL4)
00 /j
5. el
b rarmiet AT YT NNPN
36,
i
Avg Blank
Frequency (MHz)
Site + B3CH23-HY
Condition: AVG_BE(UNIT 4)_indoor 3m DRH18-E_LE2CASAIBEN 249620 HORIZONTAL
+ RBW:1000.000kHz VBW:3008. B0BkHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuv dB/m  dB  d8 B om  deg
1 5895.50 B82.37 109.83 -27.46 67.67 34.08 11.27 34.46 3.89 336 130 AVERAGE
2 5925.8@ 53.07 88.2@ -35.13 33.28 34.08 11.33 34.47 3.88 336 130 AVERAGE

TEL : 886-3-327-0868 Page Number : C1-93 of 121
FAX : 886-3-327-0855
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Pol. Vertical Fundamental
. Level [0BUVIm) . Level dBuVim)
PEAR_BE[UNITA]_TI00T] 140
1225 /‘ 128 ;
[ EAK(UNI 4)_indoor
a5 H/ W
" ' UL UL L
52, I et \“.
AT v 5! . i
. W ' T
350 e
Tl
.
17!
Peak 5600 5658, 5718, 5771, 543, 5895
Frequency (MHz)
1000 700, 400, 4600, 5800 7000
Site @ B3CH23-HY Frequency (MHz)

Condition: PEAK_BE(UNII 4)_indoor 3m DRH18-E_LE2C@SAIBEN 248628 VERTICAL

+ RBW:1080.000kHZ VBW:3000.008KkHz SWT:Auto Site & B3CH23-HY

Condition: PEAK(UNIT 4)_indcor 3m DRHIB-E_LE2CASAISEN 240628 VERTICAL

Linit Read  Ant Cable Preamp  Aux APos  TPos + REW:1000.080kHz VBW:3000.000kHz SWT:Auto
Freq Level Line Margin Level Factor Loss Factor Facter Remark
- - Linit Read  Ant Cable Preamp  Aux APos  TPos
Wz dBui/m dBulfn dB djuV dBfn oAb db D on o deg Freq Level Line Margin Level Factor Loss Factor Factor Remark
1 3637.47 54.41 68.20 -13.79 49.38 33.42 11.16 34.45 3.98 180 187 PEAK
2 5651.84 52.83 68.97 -16.94 37.92 33.51 1L.14 34.45 3.91 188 187 PEAK T T T T e T T T T T T o
TOS00.01 5533 105,20 -49.87 ALOL 3380 1186 3445 391 10 107 PEAC LB/ B/ d5 B w8 & B o deg
4 5703 55.49 11162 -56.13 4116 3354 1163 .45 3.91 180 107 PEAK 1 587500 116,78 ---oo- ----o- o215 3400 1120 3446 3.9 180 107 PEC
gL 4BV
1225
1
105
AVG{UNI 4)_indoor
a7l WG(UNI 4]
70
ST Sy
Wl e
x5 i MWM
Lyt
E
Avg Blank
1000 200, 4600, 5800. 7000
Frequency (MHz)
Site + B3CHZ3-HY
Condition: AVG(UNTI 4)_indoor 3m DRH1B-E_LE2CBSAIBEN 246620 VERTICAL
+ RBK:1060.080kHz VB:3000. B0BkHZ SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m  deg
1 5875.80 108.81 ------ ------ 94.23 34,00 11.14 34.46 3.98 180 167 AVERAGE

TEL : 886-3-327-0868

Page Number 1 C1-94 of 121
FAX : 886-3-327-0855
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Pol. Vertical Fundamental
o Level (dBuvim)
1225
WW PEAK_BE{UNI 4)_indoor
105, ‘j
875
00 ey ﬁmmt
p WW Perhbahoain by
52!
36,
1
Peak Blank
Frequency (MHz)
Site + B3CH23-HY
Condition: PEAK BE(UNTI 4)_indoor 3m DRH1B-E_LE2CASALBEN 248628 VERTICAL
+ REW:1060.088kHz VBW: 3008, B0BkHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
Hz dBuV/m dBuv/m  dB dBuv dB/m dB  d8 B deg
1 5895.50 97.34 129.83 -32.49 82.64 34.08 11.27 34.46 3.89 160 187 PEAK
2 5927.80 65.14 108.20 -43.06 50.34 3408 11.39 34.47 3.88 180 187 PEAK
o Level (dBuvim)
1225
105, A
s / AVG_BE(UNI 4)_indoar|
00 /
et M%
5 T T R P
36,
i
Avg Blank
Frequency (MHz)
Site + B3CH23-HY
Condition: AVG_BE(UNIT 4)_indoor 3m DRH18-E_LE2CASAIBEN 240620 VERTICAL
+ RBW:1000.000kHz VBW:3008. B0BkHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuv dB/m  dB  d8 B om  deg
1 5895.25 B86.15 118.82 -23.87 71.45 34,08 11.27 34.46 3.80 180 187 AVERAGE
2 5925.50 55.38 88.20 -32.82 40.59 34.08 11.33 34.47 3.88 188 187 AVERAGE
TEL : 886-3-327-0868 Page Number : C1-95 of 121

FAX: 886-3-327-0855
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Pol. Horizontal Vertical
JLeredBuvin) qLereidBuvim)
1225 1225
1080 = 0807 =
815 875
Pux(uuw_ind I Pux(uuw_ind 1
mol T f 1 N 00 f ] M
el ) L LU [ N AVGIUNI4) in el L L1 LU ol ol Aeguma;r\m
- A Il sy I ok
34 34
Peak 15 15
AVg 7000 9200. 11400, 13600. 15800. 18000 7000 9200, 1400, 13600. 15800. 18000
Frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site + B3CH23-HY
Condition: PEAK(UNI 4)_indeor 3m DRHI8-E_LE2CASALGEN 240620 HORIZONTAL Condition: PEAK(UNII 4)_indeor 3m DRHLS-E_LE2CASALBEN 240620 VERTICAL
Mode ¢ 3 Mode 3
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuV/m B dBuV dB/m B B B m deg Mz dBuV/m dBuV/m  dB dBu/ dB/m B B B m deg
1 11756.00 52.66 74.8@ -21.34 36.36 38.68 15.87 48.43 2.26 - -- PEAK 1 11750.00 51.84 74.80 -22.96 34.74 38.68 15.87 49.43 2.26 - -- PEAK
2 11738.00 41.47 54.8@ -12.53 25.17 38.68 15.87 40.43 2.26 - -~ Average 2 11750.00 41.46 54.00 -12.54 25.16 38.60 15.87 49.43 2.26 - -- Average
3 17625.8@ 55.62 108.20 -53.18 38.89 46.15 19.19 46.35 3.14 - -- PEAK 3 17625.00 55.44 108.20 -52.76 39.31 46.15 19.19 46.35 3.14 - -- PEAK
TEL : 886-3-327-0868 Page Number : C1-96 of 121

FAX: 886-3-327-0855
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Pol. Horizontal Vertical
! 49Level(imu\lnln) ! 49mel(ﬂﬂn\l!ln)
1225 1225
b5 8§15
100 700
10.6G s il AVGIUNI4)_inqaor s il AVGUNI4)_inqaor]
_ 18G wwﬂ"‘““"‘“"""’“““‘—"’ it MWMW““—”““M“’W”_‘“M'
350 350
Av
g 175 175
10600 12080, 13960, 15040, 18520, 18000 10600 12080, 13960, 15040, 18520, 18000
Frequency (MHz) Frequency (MHz)
Site  : B3CHI3HY Site : 03CHI3-HY
Condition: AVG(UNIT 4)_indoor 3m DRKIB-E_LEACBSALBEN 248620 HORTZONTAL Condition: AVG(UNIT 4) indoor 3n ORKLE-E LEICOSALBEN 248620 VERTICAL
okt i ode 3
TEL : 886-3-327-0868 Page Number : C1-97 of 121

FAX: 886-3-327-0855
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Pol. Horizontal Fundamental
- Level (dBuVim) . Level (dBuVm)
PERR_BE[UNT ] TI000T] 140)
1225 /‘ 125
106 P g R EAK{UNI| 4)_indoor|
10 . 1
875
875
70, Al
ehih 8] 00T M L] 1 LT
T s 700U T TLL] U L]
52, it oy i 4 m
53 o i, s
350 WMM‘*WWW '
%0 WW
1.
17
Peak 5600 5658, 5718, 5771, 543, 5895
Frequency (MHz)
1000 2200. 3400. 4600, 5800. 7000
Site  : @3CHZI-HY Frequency (MHz)
Condition: PEAK_BE(UNLI 4)_indoor 3m DRHIS-E_LEQCGSALGEN 248528 HORLZONTAL
+ RBW:1080.080kHZ VB\W:3000,000kHz SWT:Auto Site + B3CHZ3-HY

Condition: PEAK(UNIT 4)_indcor 3m DRHIB-E_LE2CASALBEN 240628 HORIZONTAL

Linit Read  Ant Cable Preamp  Aux APos  TPos + RBK:1060.000kHz VBW:3008. BaAkHz SWT:Auto
Freq Level Line Margin Level Factor Loss Factor Facter Remark
- - Linit Read  Ant Cable Preamp  Aux APos  TPos
W dBuV/m dBulfn dB dBuV dBfn oAb db D on o deg Freq Level Line Margin Level Factor Loss Factor Factor Remark
1 S626.85 5474 68.20 -13.46 40.75 33.35 1118 34.45 3.98 377 155 PEAK
2 565163 5421 69.41-15.20 40.18 3351 1114 34.45 391 377 155 PEAK _—
TOS00.01 S457 105,20 -S0.63 4025 338D 1LG6 .45 301 37 155 PEAC L dBu/n B/ d gV w8 B B o deg
4 STM.66 5382 112.2 -56.47 30.49 3384 1183 .45 391 37 155 PEAK 1 5853.00 110.94 --o-oc -ooooe 9.51 3396 1L@2 3446 3.1 377 155 PEAK
Lol BuVin)
1225
105 1
AVG(UNI 4)_indoor
s WG(UNI 4]
70
LT JL
% "
WM‘W
1.
Avg Blank
1000 2200. 3400. 4600, 5800. 7000
Frequency (MHz)

Site + B3CHZ3-HY
Condition: AVG(UNTI 4)_indoor 3m DRH1B-E_LE2CBSAIBEN 240620 HORTZONTAL
+ RBK:1060.080kHz VB:3000. B0BkHZ SHT:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m  deg
1 5855.80 181,98 ------ ------ 87.61 33.94 10.98 34.46 3.91 377 155 AVERAGE

TEL : 886-3-327-0868

Page Number : C1-98 of 121
FAX : 886-3-327-0855
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Pol. Horizontal Fundamental
o Level (dBuvim)
1225
PEAK_BE(UNI 4)_indoor,
105, o, b o it
10! J ¥ .
875
700 f‘)v W'MM 2
——
5. MMMWM
36,
1
Peak Blank
Frequency (MHz)
Site + B3CH23-HY
Condition: PEAK BE(UNTI 4)_indoor 3m DRH18-E_LE2CASAIBEN 248629 HORIZONTAL
+ REW:1060.088kHz VBW: 3008, B0BkHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
Hz dBuV/m dBuv/m  dB dBuv dB/m dB  d8 B deg
1 5896.80 90.68 129.46 -38.78 75.08 34.08 11.27 34.46 3.89 377 155 PEAK
2 504450 66.98 108.20 -41.30 52.05 34.08 11.45 34.47 3.87 377 155 PEAK
o Level (dBuvim)
1225
105,
f'- .
75 ‘ AVG_BE(UNI 4)_indoar|
00 '/j
R 2
531 i \MWMNWM .
R,
36,
i
Avg Blank
Frequency (MHz)
Site + B3CH23-HY
Condition: AVG_BE(UNIT 4)_indoor 3m DRH18-E_LE2CASAIBEN 249620 HORIZONTAL
+ RBW:1000.000kHz VBW:3008. B0BkHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuv dB/m  dB  d8 B om  deg
1 5895.25 79.18 118.82 -30.92 64.40 34,08 11.27 34.46 3.89 377 155 AVERAGE
2 5925.75 55.55 B88.20 -32.65 40.76 34.08 11.33 34.47 3.88 377 155 AVERAGE
TEL : 886-3-327-0868 Page Number 1 C1-99 of 121

FAX: 886-3-327-0855
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Pol. Vertical Fundamental
Lot [BuVIm) . Level (dBuVm)
PERR_BEUNT 4] 00T, 140
1225 /‘ 125
1
[ A \PEAK(UNI 4) indoor
10 Algr T
a75 \
875
. ) |
1 R i LT | N T U LTy
PTHONE (WY WRETP R e o M‘J VL\
52!
52' M"'\'_mn . iy P & Wit
EL ursgheam b
350 WW
17,
17
Peak 5600 5650, 5718, 771, 583%. 5695
Frequency (MHz)
1000 2200. 3400. 4600, 5800. 7000
Site @ G3CHIIHY Frequency (Hz)
Condition: PEAK BE(UNII 4)_indoor 3m DRH1S-E_LE2C@SAIBEN 24@62@ VERTICAL
+ RBW:1080.080kHZ VB\W:3000,000kHz SWT:Auto Site + B3CHZ3-HY
Condition: PEAK(UNII 4) indoor 3m DRH1B-E_LE2(@SAISEN 248628 VERTICAL
Linit Read  Ant Cable Preamp  Aux APos  TPos + RBK:1060.000kHz VBW:3008. BaAkHz SWT:Auto
Freq Level Line Margin Level Factor Loss Factor Facter Remark
- - Linit Read  Ant Cable Preamp  Aux APos  TPos
Wi dBuV/m dBulfn dB djuV dBfn oAb db D om o deg Freq Level Line Margin Level Factor Loss Factor Factor Remark
1 5633.84 57.83 68.20 -10.32 43.86 33.40 11.17 34.45 3.99 100 187 PEAK
2 5650.74 9511 68.75 -13.64 4101 33.50 1114 34.45 3.91 189 187 PEAK _—— Y ——
TOSTI0.33 S0.73 108,09 -49.3 M40 3B ILGS .45 301 160 107 PEAC L dBW/n B/ d B w8 & B o deg
4 S70.36 584111162 -53.21 44.08 3354 1163 .45 .91 180 107 PEAK 1 5855.00 113,86 ---oo- --oo- 933 300 109 M46 30 100 107 PEAKC
el (EBVm)
1225
105 .
AVG{UNII 4)_indoor
a7l WG(UNI 4]
70
1 A |
b, "
3 asmbai st MM‘MMM
[T
1.
Avg Blank
1000 2200. 3400. 4600, 5800. 7000
Frequency (MHz)
Site + B3CHZ3-HY
Condition: AVG(UNTI 4)_indoor 3m DRH1B-E_LE2CBSAIBEN 246620 VERTICAL
+ RBK:1060.080kHz VB:3000. B0BkHZ SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m  deg
1 5855.00 105.64 ------ ------ 99.98 34.88 11.23 34.46 3.89 1680 187 AVERAGE
TEL : 886-3-327-0868 Page Number : C1-100 of 121

FAX: 886-3-327-0855
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Pol. Vertical Fundamental
o Level (dBuvim)
1225
gl PEAK_BE(UNI 4) indoor
105, )Jﬂ
875 i
70, Dbl Nj‘] ‘1(
104 ey "
52!
36,
1
Peak Blank
Frequency (MHz)
Site + B3CH23-HY
Condition: PEAK BE(UNTI 4)_indoor 3m DRH1B-E_LE2CASALBEN 248628 VERTICAL
+ REW:1060.088kHz VBW: 3008, B0BkHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
Hz dBuV/m dBuv/m  dB dBuv dB/m dB  d8 B deg
1 5895.80 98.45 136.20 -31.75 83.75 34.08 11.27 34.46 3.89 100 187 PEAK
2 5951.25 68.63 108.20 -30.57 53.75 34.08 11.43 34.47 3.87 180 187 PEAK
o Level (dBuvim)
1225
o N e
AVG_BE(UNI 4)_indoar|
s | _BE(UNIL4)
00 /// \n\
oot 2
Y sl E A, .
36,
i
Avg Blank
Frequency (MHz)
Site + B3CH23-HY
Condition: AVG_BE(UNIT 4)_indoor 3m DRH18-E_LE2CASAIBEN 240620 VERTICAL
+ RBW:1000.000kHz VBW:3008. B0BkHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuv dB/m  dB  d8 B om  deg
1 5895.75 B82.50 109.65 -27.@6 67.89 34.08 11.27 34.46 3.80 180 187 AVERAGE
2 5929.50 59.19 B88.20 -29.@1 44.39 34.08 11.4p 34.47 3.87 188 187 AVERAGE
TEL : 886-3-327-0868 Page Number : C1-101 of 121

FAX: 886-3-327-0855



wamonae. FCC RADIO TEST REPORT Report No. : FR492020F

Pol. Horizontal Vertical
4o Level (dBuVim) 4o Level (dBuVim)
1225 1225
875 875

PEAKUN 4 ndcor PEAKUNL 4 ndcor

AVG(UNIL) in AVGUNI 4) M
P s B bl oo | | B W " A A
34 34
Peak 15 15
AVg 7000 9200. 11400, 1 15800. 18000 7000 9200, 1400, 13600. 15800. 18000
Frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site + B3CH23-HY
Condition: PEAK(UNI 4)_indeor 3m DRHI8-E_LE2CASALGEN 240620 HORIZONTAL Condition: PEAK(UNII 4)_indeor 3m DRHLS-E_LE2CASALBEN 240620 VERTICAL
Vode 138 Vode ;38
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuV/m B dBuV dB/m B B B m deg Mz dBuV/m dBuV/m  dB dBu/ dB/m B B B m deg
1 11718.0@ 51.58 74.00 -22.42 35.28 38.60 15.83 40.39 2.26 - -- PEAK 1 11710.08 50.82 74.08 -23.18 34.52 38.60 15.83 40.39 2.26 - -- PEAK
2 11718.e@ 41.35 54.00 -12.65 25.65 38.60 15.83 40.39 2.26 - -~ Average 2 11710.08 41.36 54.08 -12.64 25.66 38.60 15.83 40.39 2.26 - -- Average
3 17565.08 55.88 108.20 -53.12 39.65 48.13 19.16 46.38 3.12 - -- PEAK 3 17565.08 54.82 108.20 -53.38 38.79 48.13 19.16 46.38 3.12 - -- PEAK
TEL : 886-3-327-0868 Page Number : C1-102 of 121

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR492020F

Pol. Horizontal Vertical
! 49Level(imu\lnln) ! 49mel(ﬂﬂn\l!ln)
1225 1225
b5 8§15
100 700
10.6G s il AVGIUNI4)_inqaor s il AVGUNI4)_inqaor]
~18G N R e e - S S
350 350
Av
g 175 175
10600 12080, 13960, 15040, 18520, 18000 10600 12080, 13960, 15040, 18520, 18000
Frequency (MHz) Frequency (MHz)
Site  : B3CHI3HY Site : 03CHI3-HY
Condition: AVG(UNIT 4)_indoor 3m DRKIB-E_LEACBSALBEN 248620 HORTZONTAL Condition: AVG(UNIT 4) indoor 3n ORKLE-E LEICOSALBEN 248620 VERTICAL
Mokt i 3B lode 3B
TEL : 886-3-327-0868 Page Number : C1-103 of 121

FAX . 886-3-

327-0855
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Pol. Horizontal Fundamental
- Level (dBuVim) 4o Level [dBuVim)
PEAR_BE[UNIT4]_00ar 180
1225 /‘ 1225
PEAK(UNI 4) indoor
ity SRR 10
[T
. 4
L ity e S e U [
52! "'W‘!M A ' M L\“
53, W e " I
3 A
350 T
150 ikt
1.
17!
Peak 5600 5658, 5718, 5771, 543, 5895
Frequency (MHz)
1000 200, 3400, 4600, 5800 7000
Site © B3CH23-HY "BWEIIC“““Z)

Condition: PEAK_BE(UNII 4)_indoor 3m DRH18-E_LE2C@SAIBEN 248628 HORIZONTAL

+ RBW:1080.000kHZ VBW:3000.008KkHz SWT:Auto Site & B3CH23-HY

Condition: PEAK(UNIT 4)_indcor 3m DRHIB-E_LE2CASALBEN 240628 HORIZONTAL

Linit Read  Ant Cable Preamp  Aux APos  TPos + REW:1000.080kHz VBW:3000.000kHz SWT:Auto
Freq Level Line Margin Level Factor Loss Factor Facter Remark
- - Linit Read  Ant Cable Preamp  Aux APos  TPos
Wiz dBuV/m dBulfn - dB djuV dBfn oAb db D om o deg Freq Level Line Margin Level Factor Loss Factor Factor Remark
1 5643.66 6271 68.20 -5.40 08.65 33.46 1115 34.45 3.99 36 160 PEAK
2 S650.15 60.73 68.31 -7.53 06.63 33.50 1114 34.45 391 362 149 PEAK _— -
TOS5.32 641110660 -42.58 4978 InGL 1LG6 .45 301 36 140 PEAC L dBw/n B/ d BV w8 B o deg
4 S72.83 69.51116.33 -46.5) 5.4 3384 1163 .45 .91 3R 149 PEAK 1 581500 186,11 ----o- --oo- L84 3390 1091 M45 392 36 149 PEAC
INCCICAL)
1225
15
AVG{UNII 4)_indoor
as WG{UNI 4) 1
70 [f |
O 2 M Y N
LW
M»"”/
350 mu.,.mmw’”“*
Lyspatthe
1.
Avg Blank
1000 2200. 5800. 7000

3400. 4600,
Frequency (MHz)

Site + B3CHZ3-HY
Condition: AVG(UNTI 4)_indoor 3m DRH1B-E_LE2CBSAIBEN 240620 HORTZONTAL
+ RBK:1060.080kHz VB:3000. B0BkHZ SHT:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m  deg
1 5815.80 98.48 ------ ------ 8.19 33.98 10.93 34.46 3.92 362 149 AVERAGE

TEL : 886-3-327-0868

Page Number : C1-104 of 121
FAX : 886-3-327-0855
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Pol. Horizontal Fundamental
o Level (dBuvim)
1225
PEAK_BE(UNI 4)_indoor,
h MMW e WM‘M
875
mﬂ i :
52!
36,
1
Peak Blank
Frequency (MHz)
Site + B3CH23-HY
Condition: PEAK BE(UNTI 4)_indoor 3m DRH18-E_LE2CASAIBEN 248629 HORIZONTAL
+ REW:1060.088kHz VBW: 3008, B0BkHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
Hz dBuV/m dBuv/m  dB dBuv dB/m dB  d8 B deg
1 5896.80 B85.84 129.46 -43.62 71.14 34,08 11.27 34.46 3.89 362 149 PEAK
2 5993.75 63.11 108.20 -45.09 43.09 34.08 11.64 34.47 3.85 362 149 PEAK
o Level (dBuvim)
1225
105,
s iy o e AVG_BE(UMI 4)_indoar
70, k
700 gy
N 12
51 T o
36,
i
Avg Blank
Frequency (MHz)
Site + B3CH23-HY
Condition: AVG_BE(UNIT 4)_indoor 3m DRH18-E_LE2CASAIBEN 249620 HORIZONTAL
+ RBW:1000.000kHz VBW:3008. B0BkHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuv dB/m  dB  d8 B om  deg
1 5925.80 53.03 88.20 -35.17 33.24 34.08 11.33 34.47 3.88 362 149 AVERAGE
2 5932.80 54.45 B88.20 -33.75 39.65 34.08 11.40 34.47 3.87 362 149 AVERAGE
TEL : 886-3-327-0868 Page Number : C1-105 of 121

FAX: 886-3-327-0855
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Pol. Vertical Fundamental
Lot [BuVIm) . Level (dBuVm)
PERR_BEUNT 4] 00T, 140
1225 /‘ 125
. " Al Lbal N ) PEAK(UNII 4)_indoor
10! J e 105
a75 \
875
. |
vt ety [TV | S e | U L
5 ek *
30 [ L,
54 e
17,
17
Peak 5600 5650, 5718, 771, 583, 5695
Frequency (MHz)
1000 2200. 3400. 4600, 5800. 7000
Site @ G3CHIIHY Frequency (Hz)
Condition: PEAK BE(UNII 4)_indoor 3m DRH1S-E_LE2C@SAIBEN 24@62@ VERTICAL
+ RBW:1080.080kHZ VB\W:3000.000kHz SWT:Auto Site + B3CHZ3-HY
Condition: PEAK(UNII 4) indoor 3m DRH1B-E_LE2(@SAISEN 248628 VERTICAL
Linit Read  Ant Cable Preamp  Aux APos  TPos + REW:1000.080kHz VBW:3000.000kHz SWT:Auto
Freq Level Line Margin Level Factor Loss Factor Facter Remark
- - Linit Read  Ant Cable Preamp  Aux APos  TPos
Wi dBuV/m dBulfn - dB dBuV dBfn oAb dB D om o deg Freq Level Line Margin Level Factor Loss Factor Factor Remark
1 5636.29 67.41 68.20 -8.79 53.38 33.42 11.16 34.45 3.99 181 8L PEAK
2 651,33 66.85 69.19 -2,34 SL74 33.51 1114 34.45 391 181 8L PEAK _—— Y ——
IS0 69,26 108,18 -38.00 5493 3G ILGS .45 301 1l 8L PEAC L dBW/n B/ dB GV w8 & B o deg
4 STL5E 69.61 11431 -84.70 $5.28 3384 1163 .45 .91 181 Bl PEAK 1581500 110,12 -o-oo- -ooo- %576 388 1.6 345 381 1ol BLPEK
gL 4BV
1225
105
AVG{UNII 4)_indoor
a7l WG(UNI 4]
70 {41
T i
" M/ \‘mmww
34 i Za
L b
1.
Avg Blank
1000 2200. 3400. 4600, 5800. 7000
Frequency (MHz)
Site + B3CHZ3-HY
Condition: AVG(UNTI 4)_indoor 3m DRH1B-E_LE2CBSAIBEN 246620 VERTICAL
+ RBK:1060.080kHz VB:3000. B0BkHZ SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m  deg
1 5815.00 102.62 ------ ------ 88.26 33.99 10.98 34.46 3.92 18l 81 AVERAGE
TEL : 886-3-327-0868 Page Number : C1-106 of 121

FAX: 886-3-327-0855
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Pol. Vertical Fundamental
o Level (dBuvim)
1225
PEAK_BE{UNI 4)_indoor
105,00 A “l‘”"\lf“‘{" b
875
00 | 2
\Mvw' sl ot ot
52!
36,
1
Peak Blank
Frequency (MHz)
Site + B3CH23-HY
Condition: PEAK BE(UNTI 4)_indoor 3m DRH1B-E_LE2CASALBEN 248628 VERTICAL
+ REW:1060.088kHz VBW: 3008, B0BkHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
Hz dBuV/m dBuv/m  dB dBuv dB/m dB  d8 B deg
1 5895.25 B89.66 130.82 -40.36 74.96 34.08 11.27 34.46 3.89 181 81 PEAK
2 5965.50 66.99 108.20 -41.21 52.07 34.08 11.53 34.47 3.8 181 81 PEAK
4o LEVE! (dBUVIm)
1225
105,
Bt st b gttt
fM | AVG_BE(UNI 4)_indoor,
875 1
00
. L
) .
52! w vt
36,
i
Avg Blank
Frequency (MHz)
Site + B3CH23-HY
Condition: AVG_BE(UNIT 4)_indoor 3m DRH18-E_LE2CASAIBEN 240620 VERTICAL
+ RBW:1000.000kHz VBW:3008. B0BkHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuv dB/m  dB  d8 B om  deg
1 5895.50 77.92 109.83 -31.91 63.22 34.08 11.27 34.46 3.89 181 81 AVERAGE
2 5966.25 58.75 88.20 -29.45 43.83 34.08 11.53 34.47 3.86 181 81 AVERAGE
TEL : 886-3-327-0868 Page Number : C1-107 of 121

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR492020F

Pol. Horizontal Vertical
JLeredBuvin) qLereidBuvim)
1225 1225
1080 = 0807 =
815 875
Pux(uuw_ind I Pux(uuw_ind 1
mol T f 1 N 00 f ] M
AVGIUNI4) \Iﬂ]@ AVG(UNI 4) \M
S S S ) L raney = gl L L1 L - L)k oMt T
34 34
Peak 15 15
AVg 7000 9200. 11400, 13600. 15800. 18000 7000 9200. 1400, 13600. 15800. 18000
Frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site + B3CH23-HY
Condition: PEAK(UNTI 4)_indeor 3m DRHI8-E_LE2CASALGEN 240620 HORIZONTAL Condition: PEAK(UNII 4)_indeor 3m DRHLS-E_LE2CASALBEN 240620 VERTICAL
Mode i 39 Vode ¢ 39
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor  Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuV/m B dBuV dB/m B B B m deg Mz dBuV/m dBuV/m  dB dBu/ dB/m B B B m deg
1 11638.08 51.11 74.08 -22.89 34.79 38.60 15.76 40.380 2.26 - -- PEAK 1 11630.08 51.39 74.08 -22.61 35.67 38.60 15.76 40.38 2.26 - -- PEAK
2 11630.08 41.28 54.60 -12.72 24.96 38.60 15.76 40.30 2.26 - -~ Average 2 11630.08 41.27 54.08 -12.73 24.95 38.60 15.76 40.30 2.26 - -- Average
3 17445.08 54.82 108.20 -53.38 38.87 48.19 19.69 46.48 3.67 - -- PEAK 3 17445.08 54.83 108.20 -53.37 38.88 48.19 19.69 46.48 3.67 - -- PEAK
TEL : 886-3-327-0868 Page Number : C1-108 of 121

FAX: 886-3-327-0855




wamonae. FCC RADIO TEST REPORT Report No. : FR492020F

Pol. Horizontal Vertical
! 49Level(imu\lnln) ! 49mel(ﬂﬂn\l!ln)
1225 1225
b5 8§15
100 700
10.6G o5 i AVG{UNI2)_ingoo s i AV 4 ingoon
~18G B A B et A m et =
350 350
Av
g 175 175
10600 12080, 13960, 15040, 18520, 18000 10600 12080, 13960, 15040, 18520, 18000
Frequency (MHz) Frequency (MHz)
Site  : B3CHI3HY Site : 03CHI3-HY
Condition: AVG(UNIT 4)_indoor 3m DRKIB-E_LEACBSALBEN 248620 HORTZONTAL Condition: AVG(UNIT 4) indoor 3n ORKLE-E LEICOSALBEN 248620 VERTICAL
okt i3 lode 3
TEL : 886-3-327-0868 Page Number : C1-109 of 121

FAX: 886-3-327-0855
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Pol. Horizontal Fundamental
- Level (dBVIm) . Level dBuVim)
PERR_BE[UNIE 00T, 140
125 /‘ 125 :
e PEAK(UNI 4) indoor
875 \

o ] g UT T r
25 1 et

3, R b g A

350 WWW
11,

17

Peak 5600 5658, 5718, 5771, 543, 5895

Frequency (MHz)
1000 2200. 3400. 4600, 5800. 7000
Site @ @3CH23-HY Frequency (MHz)

Condition: PEAK_BE(UNII 4)_indoor 3m DRH18-E_LE2C@SAIBEN 248628 HORIZONTAL

+ RBW:1080.000kHZ VBW:3000.008KkHz SWT:Auto Site & B3CH23-HY

Condition: PEAK(UNIT 4)_indcor 3m DRHIB-E_LE2CASALBEN 240628 HORIZONTAL

Linit Read  Ant Cable Preamp  Aux APos  TPos + RBK:1060.000kHz VBW:3008. BaAkHz SWT:Auto
Freq Level Line Margin Level Factor Loss Factor Facter Remark
- - Linit Read  Ant Cable Preamp  Aux APos  TPos
Wiz dBui/n dBulfn dB - dBuV dBfn oAb db D on o deg Freq Level Line Margin Level Factor Loss Factor Factor Remark
1562478 5153 68.20 -16.67 37.55 33.35 1113 34.45 3.9 357 155 PEAK
2 565184 5199 68.97 -16.98 37.88 33.51 114 3445 391 357 155 PEAK _—
IOS00.80 SLOD 10545 54,36 3677 38D 1LG6 .45 301 357 155 PEAC LB/ B/ dB g w8 & B o deg
4 S70.87 50.47 110.95 -60.48 36.14 3354 1163 .45 .91 357 155 PEAK 1584500 115,32 -o-mos -oooe .7 3400 1109 3446 3.9 357 155 PR
gL 4BV
1225
1
105
AVG{UNI 4)_indoor
a8 WG(UNI 4]
70
SAIT iyl iy
-
Sl
54 s
|
1.
Avg Blank
1000 2200. 3400. 4600, 5800. 7000
Frequency (MHz)
Site + B3CHZ3-HY
Condition: AVG(UNTI 4)_indoor 3m DRH1B-E_LE2CBSAIBEN 240620 HORTZONTAL
+ RBK:1060.080kHz VB:3000. B0BkHZ SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m  deg
1 5845.00 108.84 ------ ------ 93.51 34.80 11.69 34.46 3.98 357 155 AVERAGE

TEL : 886-3-327-0868

Page Number : C1-110 of 121
FAX : 886-3-327-0855
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Pol. Horizontal Fundamental
o Level (dBuvim)
1225
[ PEAK_BE{UNI 4)_indoor
.
875
00 Mnﬂ \‘\W
52, ot e WWMNM ]
ot PR
36,
1
Peak Blank
Frequency (MHz)
Site + B3CH23-HY
Condition: PEAK BE(UNTI 4)_indoor 3m DRH18-E_LE2CASAIBEN 248629 HORIZONTAL
+ REW:1060.088kHz VBW: 3008, B0BkHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
Hz dBuV/m dBuv/m  dB dBuv dB/m dB  d8 B deg
1 5923.25 53.87 109.43 -55.61 39.89 34.08 11.37 34.47 3.88 357 155 PEAK
2 5999.50 53.71 108.20 -54.49 33.67 34.08 11.66 34.47 3.85 357 155 PEAK
o Level (dBuvim)
1225
105, i
s ( \ AVG_BE(UNI 4)_indoar|
00 "J‘/ \
5. M R Z
MMM A o iy i
36,
i
Avg Blank
Frequency (MHz)
Site + B3CH23-HY
Condition: AVG_BE(UNIT 4)_indoor 3m DRH18-E_LE2CASAIBEN 249620 HORIZONTAL
+ RBW:1000.000kHz VBW:3008. B0BkHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuv dB/m  dB  d8 B om  deg
1 592475 45.13 88.38 -43.25 30.34 34,08 11,33 34.47 3.88 357 155 AVERAGE
2 593275 46.25 88.20 -41.95 31.44 3408 11.41 34.47 3.87 357 155 AVERAGE
TEL : 886-3-327-0868 Page Number : C1-111 of 121

FAX: 886-3-327-0855
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Pol. Vertical

Fundamental

Lot [BuVIm) Level(dBuVim)

PEAR_BE[UNIT 4]_TI00T] 140

/ 128 1
PEAK(UNI 4)_indoar

|\
875

=y T T T L] 1 LT
y ) [ WV W
528y it
52 " gt o
340 MW*“’“MM b ¥
35 ghsientss™
1.
17
Peak 5600 5659, 718, 771, 5436, 5895
Frequency (MHz)
1000 2200. 3400. 4600. 5800. 7000
Site  : @3CHZI-HY Frequency (WHz)
Condition: PEAK_BE(UNTT 4)_indoor 3m DRHIB-E LEACASALGEN 240620 VERTICAL
+ RBW:1080.080kHZ VB\W:3000,000kHz SWT:Auto Site + B3CHZ3-HY

Condition: PEAK(UNIT 4)_indcor 3m DRHIB-E_LE2CASAISEN 240628 VERTICAL

Linit Read  Ant Cable Preamp  Aux APos  TPos + RBK:1060.000kHz VBW:3008. BaAkHz SWT:Auto
Freq Level Line Margin Level Factor Loss Factor Facter Remark
- - Linit Read  Ant Cable Preamp  Aux APos  TPos
Wi dBuV/n dBulfn dB dBuV dBfn B db D om o deg Freq Level Line Margin Level Factor Loss Factor Factor Remark
1 5615.05 5254 68.20 -15.66 38.60 33.20 1120 34.45 3.99 261 B0 PEAK
2 S650.15 52.36 68.31 -15.05 38.26 33.50 1114 34.45 391 261 B0 PEAK _— -
IS0 5330 105,06 5,47 .07 3380 1186 .45 301 261 8 PEC LB/ B/ d5 gV w8 B B o deg
4 570.87 5330 110.95 -57.65 35.97 3354 1163 .45 .91 261 6 PEAK 1 5845.00 120,52 -o-oo- -oooe 166.02 33.95 1L.07 3446 3.91 261 B0 PEAC
INCCICAL)
1225
1
15
AVG(UNI 4)_indoor
as WG{UNI 4) |
70
T T
WWMM} e
30 u
hrahabebin
1.
Avg Blank
1000 2200. 5800. 7000

3400. 4600,
Frequency (MHz)

Site + B3CHZ3-HY
Condition: AVG(UNTI 4)_indoor 3m DRH1B-E_LE2CBSAIBEN 246620 VERTICAL
+ RBK:1060.080kHz VB:3000. B0BkHZ SHT:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m  deg
1 5845.80 112,49 ------ ------ 97.99 33.98 11.67 34.46 3.91 261 80 AVERAGE

TEL : 886-3-327-0868

Page Number : C1-112 of 121
FAX : 886-3-327-0855
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Pol. Vertical Fundamental
4o LEVE! (dBUVIm)
1225
( "1 PEAK_BE{UNI 4)_indoor
[
875 i
0 M MMW
et Aoy, 2
51. R ke i .
36,
1
Peak Blank
Frequency (MHz)
Site + B3CH23-HY
Condition: PEAK BE(UNTI 4)_indoor 3m DRH1B-E_LE2CASALBEN 248628 VERTICAL
+ REW:1060.088kHz VBW: 3008, B0BkHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
Hz dBuV/m dBuv/m  dB dBuv dB/m dB  d8 B deg
1 5923.50 56.84 109.30 -52.46 42,86 34.08 11.37 34.47 3.88 261 88 PEAK
2 5932.50 57.51 108.20 -50.69 42.70 34.08 11.41 34.47 3.87 261 88 PEAK
4o LEVE! (dBUVIm)
1225
10!
s I } AVG_BE(UNI 4)_indoar|
00 / \M‘M
52, M e 2
st R e T |
36,
i
Avg Blank
Frequency (MHz)
Site + B3CH23-HY
Condition: AVG_BE(UNIT 4)_indoor 3m DRH18-E_LE2CASAIBEN 240620 VERTICAL
+ RBW:1000.000kHz VBW:3008. B0BkHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuv dB/m  dB  d8 B om  deg
1 5925.80 43.59 88.20 -30.61 33.80 34.08 11.33 34.47 3.88 261 8B AVERAGE
2 5935.50 49.68 B88.20 -38.52 34.86 34.08 11.42 34.47 387 261 88 AVERAGE
TEL : 886-3-327-0868 Page Number : C1-113 of 121
FAX: 886-3-327-0855
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Pol. Horizontal Vertical
JLeredBuvin) qLereidBuvim)
1225 1225
1080 = 0807 =
815 875
PEAK(UNII 4)_inddor PEAK(UNII 4)_inddor
mol T f __LF 1 N 00 f __LF 1 M
d ) UNI4) in 0 U A GIUN4),in
525 ey g 525~ s o
34 34
Peak 15 15
AVg 7000 9200. 11400, 13600. 15800. 18000 7000 9200. 1400, 13600. 15800. 18000
Frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site + B3CH23-HY
Condition: PEAK(UNI 4)_indeor 3m DRHI8-E_LE2CASALGEN 240620 HORIZONTAL Condition: PEAK(UNII 4)_indeor 3m DRHLS-E_LE2CASALBEN 240620 VERTICAL
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuV/m B dBuV dB/m B B B m deg Mz dBuV/m dBuV/m  dB dBu/ dB/m B B B m deg
1 11738.08 51.22 74.08 -22.78 34.92 38.60 15.85 40.41 2.26 - -- PEAK 1 11730.08 52.33 74.08 -21.67 36.83 38.60 15.85 40.41 2.26 - -- PEAK
2 11738.0@ 41.59 54.60 -12.41 25.29 38.60 15.85 40.41 2.26 - -~ Average 2 11730.08 41.48 54.08 -12.52 25.18 38.60 15.85 40.41 2.26 - -- Average
3 17595.08 56.66 108.20 -51.54 40,53 48.19 19.17 46.36 3.13 - -- PEAK 3 1759508 55.51 108.20 -52.69 39.38 48.19 19.17 46.36 3.13 - -- PEAK
TEL : 886-3-327-0868 Page Number : C1-114 of 121

FAX: 886-3-327-0855
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Pol. Horizontal Vertical
! 4ﬂLe\'eI(cIBu\Mm) ! HI.M(IIBIIVJIH)
1225 1225
b5 8§15
100 700
10.6G o5 i AVG{UNI2)_ingoo s i AV 4 ingoon
- 18 G R T e e | . R s e T liann i it |
350 350
Av
g 175 175
10600 12080, 13960, 15040, 18520, 18000 10600 12080, 13960, 15040, 18520, 18000
Frequency (MHz) Frequency (MHz)
Site  : B3CHI3HY Site : 03CHI3-HY
Condition: AVG(UNIT 4)_indoor 3m DRKIB-E_LEACBSALBEN 248620 HORTZONTAL Condition: AVG(UNIT 4) indoor 3n ORKLE-E LEICOSALBEN 248620 VERTICAL
TEL : 886-3-327-0868 Page Number : C1-115 of 121

FAX: 886-3-327-0855
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Pol. Horizontal Fundamental
Lot [BuVIm) . Level (dBuVm)
PERR_BEUNT 4] 00T, 140
1225 /‘ 125 )
o] EAK(UNI 4)_indocr
10! J 105
875
J a5
0.
M [TVt | S e | U L
1 3 . "
bt Rl
350 MNMMWMW
17,
17
Peak 5600 5650, 5718, 771, 583%. 5695
Frequency (MHz)
1000 2200. 3400. 4600, 5800. 7000
Site @ G3CHIIHY Frequency (Hz)
Condition: PEAK BE(UNII 4)_indoor 3m DRH1S-E_LEOCESAISEN 248629 HORIZONTAL
+ RBW:1080.080kHZ VB\W:3000,000kHz SWT:Auto Site + B3CHZ3-HY
Condition: PEAK(UNII 4) indoor 3m DRH1B-E_LE2(@SAI3EN 248628 HORIZONTAL
Linit Read  Ant Cable Preamp  Aux APos  TPos + RBK:1060.000kHz VBW:3008. BaAkHz SWT:Auto
Freq Level Line Margin Level Factor Loss Factor Facter Remark
- - Linit Read  Ant Cable Preamp  Aux APos  TPos
Wi dBuV/n dBulfn dB dBuV dBfn dB db D on o deg Freq Level Line Margin Level Factor Loss Factor Factor Remark
1 S615.64 52.35 68.20 -15.85 38.41 33.29 11.20 34.45 3.9 370 156 PEAK
2 S651.63 90.83 69.41 -18.58 36.72 33.51 1L.14 34.45 3.91 378 156 PEAK _— Y —— —— ——
TOSALI0 54410553 -53.09 .12 3380 1LG6 .45 301 370 156 PEAC LB/ B/ d5 g w8 B o deg
4 570.87 5037 110.95 -60.55 36.04 3354 1163 .45 .91 3 156 PEAK 1 580500 116,13 ---oo- --oo- o145 3400 1125 3446 3.9 370 156 PEAC
gL 4BV
1225
1
105
AVG{UNII 4)_indoor
a7l WG(UNI 4]
70 -
1 A |
Ry ot
50 ) P
M&-MW
1.
Avg Blank
1000 2200. 3400. 4600, 5800. 7000
Frequency (MHz)
Site + B3CHZ3-HY
Condition: AVG(UNTI 4)_indoor 3m DRH1B-E_LE2CBSAIBEN 240620 HORTZONTAL
+ RBK:1060.080kHz VB:3000. B0BkHZ SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m  deg
1 5885.00 108,11 ------ ------ 93.43 34.80 11.25 34.46 3.89 378 156 AVERAGE
TEL : 886-3-327-0868 Page Number : C1-116 of 121
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Pol. Horizontal Fundamental
o Level (dBuvim)
1225
PEAK_BE(UNI 4)_indoor,
105,
875
00 ff |
5; " i M‘»mw %.zlum '
Ly bl o YA
36,
1
Peak Blank
Frequency (MHz)
Site + B3CH23-HY
Condition: PEAK BE(UNTI 4)_indoor 3m DRH18-E_LE2CASAIBEN 248629 HORIZONTAL
+ REW:1060.088kHz VBW: 3008, B0BkHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
#Hz dBuV/m dBuv/m  dB dBuv dB/m dB  dF B de
1 5895.25 181.84 136.02 -28.18 87.14 34.08 11.27 34.46 3.89 378 156 PEAK
2 5932.50 54.87 108.20 -53.33 40.06 34.08 11.41 3447 3.87 378 156 PEAK
o Level (dBuvim)
1225
105, v
AVG_BE(UNI 4)_indoar|
s _BE(UNIL4)
00
2 Mﬂ’" o ,
s runmgrrnet! P Pt
36,
i
Avg Blank
Frequency (MHz)
Site + B3CH23-HY
Condition: AVG_BE(UNIT 4)_indoor 3m DRH18-E_LE2CASAIBEN 249620 HORIZONTAL
+ RBW:1000.000kHz VBW:3008. B0BkHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuv dB/m  dB  d8 B om  deg
1 5895.25 01.67 118.82 -18.35 76.97 34.08 11.27 34.46 3.89 378 156 AVERAGE
2 5943.25 46.91 88.20 -41.29 32.06 34.08 11.45 34.47 3.87 378 156 AVERAGE

TEL : 886-3-327-0868 Page Number : C1-117 of 121
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Pol. Vertical Fundamental
Lot [BuVIm) . Level (dBuVm)
PERR_BEUNT 4] 00T, 140
1225 /‘ 1225 1
EAK(UNI 4)_indocr
10! } 105
875
875
0.
e’ L I | S o S e T il
4
5! - b i
2% e bt
150 et
17,
17
Peak 5600 5650, 5718, 771, 583, 5695
Frequency (MHz)
1000 2200. 3400. 4600, 5800. 7000
Site @ G3CHIIHY Frequency (Hz)
Condition: PEAK BE(UNII 4)_indoor 3m DRH1S-E_LE2C@SAIBEN 24@62@ VERTICAL
+ RBW:1080.080kHZ VB\W:3000,000kHz SWT:Auto Site + B3CHZ3-HY
Condition: PEAK(UNII 4) indoor 3m DRH1B-E_LE2(@SAISEN 248628 VERTICAL
Linit Read  Ant Cable Preamp  Aux APos  TPos + RBK:1060.000kHz VBW:3008. BaAkHz SWT:Auto
Freq Level Line Margin Level Factor Loss Factor Facter Remark
- - Linit Read  Ant Cable Preamp  Aux APos  TPos
Wi dBui/n dBulfn  dB - djuV dBfn oAb db D om o deg Freq Level Line Margin Level Factor Loss Factor Factor Remark
1 5648.38 53.67 68.20 -14.53 39.58 33.49 11.15 34.45 3.99 25 86 PEAK
2 5650.45 SL.46 68.53 -17.87 37.36 33.50 1114 34.45 3.91 25 86 PEAK _—— Y ——
IOS00.01 57410520 52,46 3842 338D 1LG6 .45 301 254 86 PEAC LB/ B/ d5 gV w8 & B o deg
4 570.87 5313 110.95 -57.8 35.80 3354 1103 .45 .91 254 86 PEAK 1 580500 120,45 ---oo- -ooo- 165.83 3400 1120 3446 3.9 5 GG PEK
gL 4BV
1225
1
105
AVG{UNI 4)_indoor
a7l WG(UNI 4]
70 .
AL iy
M e
4 U
WMM
1.
Avg Blank
1000 2200. 3400. 4600, 5800. 7000
Frequency (MHz)
Site + B3CHZ3-HY
Condition: AVG(UNTI 4)_indoor 3m DRH1B-E_LE2CBSAIBEN 246620 VERTICAL
+ RBK:1060.080kHz VB:3000. B0BkHZ SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m  deg
1 5885.00 113.68 ------ ------ 99.00 34.80 11.25 34.46 3.89 254 86 AVERAGE
TEL : 886-3-327-0868 Page Number : C1-118 of 121
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Pol. Vertical Fundamental
o Level (dBuvim)
1225
PEAK_BE(UNI 4)_indoor,
105,
875 \
700 -Wﬂ ‘
Mﬂ/ mz
[ bt A
36,
1
Peak Blank
Frequency (MHz)
Site + B3CH23-HY
Condition: PEAK BE(UNTI 4)_indoor 3m DRH1B-E_LE2CASALBEN 248628 VERTICAL
+ REW:1060.088kHz VBW: 3008, B0BkHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
Hz dBuV/m dBuv/m  dB dBuv dB/m dB  d8 B deg
1 5895.25 186,70 130.82 -23.32 92,80 34.08 11.27 34.46 3.89 254 86 PEAK
2 5927.50 60.83 108.20 -47.37 46.03 34.08 11.30 34.47 3.88 254 86 PEAK
4o LEVE! (dBUVIm)
1225
105,
75 AVG_BE(UNI 4)_indoar|
00 I
52! T e
gpaig e e
36,
i
Avg Blank
Frequency (MHz)
Site + B3CH23-HY
Condition: AVG_BE(UNIT 4)_indoor 3m DRH18-E_LE2CASAIBEN 240620 VERTICAL
+ RBW:1000.000kHz VBW:3008. B0BkHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuv dB/m  dB  d8 B om  deg
1 5895.25 97.79 118.82 -12.23 83.09 34.08 11.27 34.46 3.89 254 86 AVERAGE
2 5925.50 51.73 88.20 -36.47 36.94 34.08 11.33 34.47 3.88 254 86 AVERAGE
TEL : 886-3-327-0868 Page Number : C1-119 of 121
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Pol. Horizontal Vertica
1 4ﬂLe\'el{dBil\mn) 1 4ﬂLtwel{dBll\mn)
1225 1225
875 85
LU PEAK{UNI 4)_jndoor| Ly L PEAK(UNI 4)_jndoor|
700 00
AVG_54 AVG_54
525 7 525
1 e 1 L Al
P A _— P b A T bbb siuliebsmmn il y
115 115
Peak
18000 22400, . 31200, 35600, 40000 18000 22400 26800 31200, 35600, 40000
Frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site + B3CH23-HY
Condition: PEAK(UNTI &) indoor 1n SHF 1224 240624 HORTZONTAL Condition: PEAK(UNTI 4) indoor 1n SHF 1224 240624 VERTICAL
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBui/m B dBuw/ dB/m dB A8 dB m deg Mz dBuV/m dBuv/m  dB dBw/ dB/fm dB B dB m  deg
1 18578.53 46.54 74.00 -33.46 58.73 37.94 17.95 64.54 -9.54 - -- PEAK 1 1845227 4141 74.00 -32.59 59.67 38.80 17.87 64.59 -9.54 - -- PEAK
2 38944.68 45.71 74.00 -28.29 47.53 4473 17.17 64.18 -9.54 - -- PEAK 1 38699.56 43.66 74.00 -30.34 45.78 44.69 26.89 64.88 -9.54 - -- PEAK
TEL : 886-3-327-0868

FAX: 886-3-327-0855
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Pol. Horizontal Vertical
Level (dBuVim) Level (dBuV/m)
0. 0.
5. 50,
60. 60.
ap ap
0, ] 50, ]
50, | 50.
| |
0, [ 0, [
6 G
30, ¢ o 30004 2 E'_W.N e ¥
2 i L
: o Potinpts
” e "~
200 ,WW g WY Jiv
1000+ 100
30 224 18, 12, 806. 1000 30 24, 18, 612, 806, 1000
Peak Frequency (MHz) Frequency (MHz)
site © @3CH23-HY Site © @3CH23-HY
Condition: QP 3m Bilog 47020 241005 HORIZONTAL Condition: QP 3m Bilog 47020 24185 VERTICAL
Limit Read  Ant Cable Preamp  Aux APos  TPos Limit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Facter Loss Factor Factor Remark Freq Level Line Margin Level Facter Loss Factor Factor Remark
PHz dBuV/m dBuv/m dB dBuv  dB/m A&  d& dB a deg PHz dBuV/m dBuv/m dB dBuv  dB/m & d& dB am  deg
1 31.84 20.67 48.80 -18.33 28.43 23.88 1.86 32.65 @.83 - -- Peak 1 49.67 27.68 40.80 -12.32 39.83 19.31 1.14 32.63 0.83 - -- Peak
2 139.61 23.94 43.50 -19.56 37.80 17.69 1.83 32.64 0.06 - -- Peak 2 186.17 27.33 43.50 -16.17 42.71 15.18 2.86 32.62 0.8 - -- Peak
3 256.98 21.63 46.80 -24.37 32.09 19.69 2.48 32.63 @.08 - -- Peak 3 258.92 22.57 46.8@ -23.43 32.68 20.83 2.41 32.63 .08 - -- Peak
4 417,83 26.55 46.00 -19.45 33.88 22.39 3.84 3278 o.l1@ - -~ Peak 4 51015 23.84 46.00 -17.96 33.68 23.88 3.27 32.84 0.0 - -~ Peak
5 735.19 3187 46.80 -14.93 31.73 28.13 3.86 32.77 @.12 - -- Peak 5 748.77 30.86 46.80 -15.14 31.17 28.39 3.98 32.71 6.1 - -- Peak
6  956.35 32.46 46.80 -13.54 23.13 31.18 4.31 31.35 .19 - -- Peak 6 939.86 33.78 46.80 -12.22 30.09 30.77 4.28 31.52 0.16 - -- Peak

TEL : 886-3-327-0868
FAX: 886-3-327-0855
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C2-1. Radiated Spurious Emission Test Modes

Band Data
Mode Band Antenna Modulation Channel = Frequency RU Remark

(GHz) Rate
Mode 1 U-NII-4 | 5.85-5.895 0+1 802.11a 169 5845 6Mbps - -
Mode 2 U-NII-4 = 5.85-5.895 0+1 802.11a 173 5865 6Mbps - -
Mode 3 = U-NII-4 | 5.85-5.895 0+1 802.11a 177 5885 6Mbps - -
Mode 4 = U-NIl-4 | 5.85-5.895 0+1 802.11ac VHT20 169 5845 MCS0 - -
Mode5 = U-NIl-4 | 5.85-5.895 0+1 802.11ac VHT20 173 5865 MCS0 - -
Mode 6 = U-NIl-4 | 5.85-5.895 0+1 802.11ac VHT20 177 5885 MCS0 - -
Mode 7 = U-NIl-4 | 5.85-5.895 0+1 802.11ac VHT40 167 5835 MCS0 - -
Mode 8 = U-NII-4 | 5.85-5.895 0+1 802.11ac VHT40 175 5875 MCSO0 - -
Mode 9 = U-NIl-4 | 5.85-5.895 0+1 802.11ac VHT80 171 5855 MCSO0 - -
Mode 10 = U-NII-4 | 5.85-5.895 0+1 802.11ac VHT160 163 5815 MCSO0 - -
Mode 11 | U-NIl-4 | 5.85-5.895 0+1 802.11be EHT20 169 5845 MCSO | FullRU -

TEL : 886-3-327-0868 Page Number 1 C2-1 of 120
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FCC RADIO TEST REPORT

Report No. : FR492020F

Band Data
Mode Band Antenna Modulation Channel | Frequency RU Remark

(GHz) Rate
Mode 12 = U-NII-4 | 5.85-5.895 0+1 802.11be EHT20 173 5865 MCSO0 | FullRU -
Mode 13 = U-NII-4 | 5.85-5.895 0+1 802.11be EHT20 177 5885 MCSO | FullRU -
Mode 14 = U-NII-4 | 5.85-5.895 0+1 802.11be EHT40 167 5835 MCSO | Full RU -
Mode 15 | U-NII-4 | 5.85-5.895 0+1 802.11be EHT40 175 5875 MCSO | FullRU -
Mode 16 | U-NIl-4 | 5.85-5.895 0+1 802.11be EHT80 171 5855 MCSO0 FullRU -
Mode 17 | U-NIl-4 | 5.85-5.895 0+1 802.11be EHT160 163 5815 MCSO FullRU -
Mode 18 | U-NIl-4 | 5.85-5.895 0+1 802.11ax HE20 169 5845 MCSO FullRU -
Mode 19 | U-NIl-4 | 5.85-5.895 0+1 802.11ax HE20 173 5865 MCSO0 FullRU -
Mode 20 | U-NII-4 | 5.85-5.895 0+1 802.11ax HE20 177 5885 MCSO0 | FullRU -
Mode 21 = U-NII-4 | 5.85-5.895 0+1 802.11ac VHT160 163 5815 MCSO0 - SHF
Mode 22 = U-NII-4 | 5.85-5.895 0+1 802.11ac VHT160 163 5815 MCSO0 - LF

TEL : 886-3-327-0868 Page Number 1 C2-2 of 120

FAX : 886-3-327-0855
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Report No. : FR492020F

C2-2. Summary of each worse mode

Freq. Level Limit Margin Peak
Mode Modulation Ch. Pol. Result | RU Remark
(MHz) (dBuV/m) | (dBuV/m) (dB) Avg.

802.11a 169 5638.65 54.19 68.20 -14.01 H Peak Pass - Band Edge

1
802.11a 169 @ 11690.00 41.88 54.00 -12.12 Y, Avg. Pass - Harmonic
802.11a 173 | 5634.52 53.98 68.20 -14.22 H Peak | Pass - Band Edge

2
802.11a 173  11730.00 41.35 54.00 -12.65 H Avg. Pass - Harmonic
802.11a 177 | 5610.03 54.80 68.20 -13.40 H Peak | Pass - Band Edge

3
802.11a 177 11770.00 41.33 54.00 -12.67 Y, Avg. Pass - Harmonic
802.11ac VHT20 @ 169  5634.22 53.59 68.20 -14.61 H Peak | Pass - Band Edge

4
802.11ac VHT20 | 169 @ 11690.00 41.40 54.00 -12.60 H Avg. Pass - Harmonic
802.11ac VHT20 @ 173 @ 5623.01 53.60 68.20 -14.60 \% Peak | Pass - Band Edge

5
802.11ac VHT20 | 173 11730.00 41.40 54.00 -12.60 \% Avg. Pass - Harmonic
6 802.11ac VHT20 @ 177 @ 5623.60 53.21 68.20 -14.99 \% Peak | Pass - Band Edge

TEL : 886-3-327-0868 Page Number 1 C2-3 of 120
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Freq. Level Limit Margin Peak
Mode Modulation Ch. Pol. Result RU Remark
(MHz) (dBuV/m)  (dBuV/m) (dB) Avg
6 802.11ac VHT20 | 177 @ 11770.00 41.42 54.00 -12.58 H Avg. Pass - Harmonic
Band
7 802.11ac VHT40 | 167 @ 5641.01 55.56 68.20 -12.64 V | Peak | Pass -
Edge
7 802.11ac VHT40 | 167 11670.00 46.10 54.00 -7.90 \Y, Avg. Pass - Harmonic
Band
8 802.11ac VHT40 | 175 @ 5640.71 53.81 68.20 -14.39 H Peak | Pass -
Edge
8 802.11ac VHT40 | 175 11750.00 46.09 54.00 -7.91 \Y, Avg. Pass - Harmonic
Band
9 802.11ac VHT80 | 171 @ 5644.55 58.97 68.20 -9.23 V | Peak | Pass -
Edge
9 802.11ac VHT80 | 171 11710.00 46.10 54.00 -7.90 \Y, Avg. Pass - Harmonic
Band
10 802.11ac VHT160 | 163 | 5635.99 67.41 68.20 -0.79 V | Peak | Pass -
Edge
10 802.11ac VHT160 @ 163 11630.00 46.19 54.00 -7.81 \Y, Avg. Pass - Harmonic
Full Band
11 802.11be EHT20 @ 169 | 5636.29 53.13 68.20 -15.07 H Peak | Pass
RU Edge
Full
11 802.11be EHT20 = 169 11690.00 46.11 54.00 -7.89 \% Avg. Pass Harmonic
RU
TEL : 886-3-327-0868 Page Number 1 C2-4 of 120
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Report No. : FR492020F

Freq. Level Limit Margin Peak
Mode Modulation Ch. Pol. Result RU Remark
(MHz) (dBuV/m) | (dBuV/m) @ (dB) Avg.
Full Band
12 802.11be EHT20 | 173 @ 5621.24 54.19 68.20 -14.01 V | Peak | Pass
RU Edge
Full
12 802.11be EHT20 173 | 11730.00 46.11 54.00 -7.89 H Avg. Pass Harmonic
RU
Full Band
13 802.11be EHT20 177 | 5895.25 97.94 110.02 -12.08 \Y Avg. Pass
RU Edge
Full
13 802.11be EHT20 @ 177 | 11770.00 46.13 54.00 -7.87 H Avg. Pass Harmonic
RU
Full Band
14 802.11be EHT40 167 | 5644.55 55.49 68.20 -12.71 H Peak = Pass
RU Edge
Full
14 802.11be EHT40 @ 167 | 11670.00 46.12 54.00 -7.88 \Y Avg. Pass Harmonic
RU
Full Band
15 802.11be EHT40 175 | 5646.61 54.29 68.20 -13.91 V | Peak Pass
RU Edge
Full
15 802.11be EHT40 @ 175 | 11750.00 46.11 54.00 -7.89 \Y Avg. Pass Harmonic
RU
Full Band
16 802.11be EHT80 171 | 5637.76 57.90 68.20 -10.30 V | Peak Pass
RU Edge
Full
16 802.11be EHT80 | 171 | 11710.00 46.12 54.00 -7.88 H Avg. Pass Harmonic
RU
Full Band
17 802.11be EHT160 | 163 | 5633.93 66.73 68.20 -1.47 V | Peak Pass
RU Edge
TEL : 886-3-327-0868 Page Number 1 C2-5 of 120
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Freq. Level Limit Margin Peak
Mode Modulation Ch. Pol. Result RU Remark
(MHz) (dBuV/m) | (dBuV/m) @ (dB) Avg.
802.11be Full
17 163 | 11630.00 46.10 54.00 -7.90 \% Avg. Pass Harmonic
EHT160 RU
Full Band
18 802.11ax HE20 | 169 @ 5616.52 54.82 68.20 -13.38 H Peak | Pass
RU Edge
Full
19 802.11ax HE20 | 173 | 11730.00 46.11 54.00 -7.89 H Avg. Pass Harmonic
RU
Full Band
20 802.11ax HE20 | 177 @ 5636.58 55.83 68.20 -12.37 H Peak | Pass
RU Edge
802.11ac
21 163 39495.79 44.99 74.00 -29.01 V | Peak @ Pass - SHF
VHT160
802.11ac
22 163  958.29 33.56 46.00 -12.44 V | Peak @ Pass - LF
VHT160
TEL : 886-3-327-0868 Page Number : C2-6 of 120
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Pol. Horizontal Fundamental
Ll (dBuVim) o Lavel [dBuVim)
140 PERR_BE[UNTZL_TII00T
1225 /‘ 128 1
PEAK(UNI 4) indoor
10! R 105
875
W{J 075
70, i
7001 T T LT LT 1~
52 RS A . WW _»j
5. e e ’
3 A o
. WWM*
17!
1.
Peak 5600 5650, 5718, 771, 8%, 5695
Frequency (MHz)
1000 2200. 3400, 4600, 5800, 7000
Site @ G3CHIIHY Fregquency (M)
Condition: PEAK_BE(UNII 4)_indoor 3m DRHIS-E_LE2CBSALSEN 240620 HORIZONTAL
+ RBW:1000.000kHz VBW:3000,000kHz SWT:Auto Site : B3CHZ3-HY
Condition: PEAK(UNII 4)_indoor 3m DRH1B-E_LE2(@SAI3EN_248628 HORIZONTAL
Linit Read  Ant Cable Preamp  Aux APos  TPos + RBW:1080.000kHz VBW:3008.8ackHz SWT:Auto
Freq Level Line Margin Level Factor Loss Factor Facter Remark
- Linit Read  Ant Cable Preamp  Aux APos  TPos
Mz dBuV/n dBulfn dB dBuV dBfw dB B B on o deg Freq Level Line Margin Level Factor Loss Factor Factor Remark
1563865 5419 68.20 -14.81 40.15 33.43 1116 34.45 .98 168 73 PEAK
2 5650.45 53.98 68.53 -14.55 39.88 33.50 1114 34.45 391 189 73 PEAK —_—
3 5700.30 52.86105.28 -52.42 36.54 3300 1186 .45 191 100 73 PEAK fHz dw/m dblfn b dBW defu dB dB - dB o deg
4 S.07 525711095 5.3 3824 33181 1LE3 M.45 391 189 73 PEAC 1 5845.20 12037 --o-ov -oooe 1684 3600 1L09 3446 3.90 180 7 PEAC
o Lavel [dBuVim)
1225
1
105
AVG{UNII4)_indaor
o8 WG{UNI 4) i
0.0
L WTEE T L]
LYSIRPY
W\n
4 WM
Lot
1.
Avg Blank
1000 2200. 3400, 4600, 5800, 7000
Frequency (MHz)
Site : B3CH23-HY
Condition: AVG(UNII 4)_indoor 3m DRHL8-E_LE2(BSALBEN 248629 HORIZONTAL
+ RBK:1060.080kHz VB:3000. B0BkHZ SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 5845.80 111,52 ------ ------ 96.99 34.00 11.89 34.46 3.98 160 73 AVERAGE
TEL : 886-3-327-0868 Page Number : C2-7 of 120
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Pol. Horizontal Fundamental
™ Level {dBuV/m)
1225
PEAK_BE(UNIl 4)_indoor
]
875
g e .
Wm’“ Ww [
525, L S e
36,
1!
Peak Blank
5750 5800. 5850. 5900 5950. 6000
Frequency (MHz)
Site & B3CH23-HY
Condition: PEAK BE(UNTI 4)_indoor 3m DRH18-E_LE2CASAIBEN 248629 HORIZONTAL
+ RBW:1060.000kHz VBW:3008. B0BkHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
PHz dBuv/m dBuv/m  dB dBuv dB/m B dB B o deg
1 5919.50 57.91 112.22 -54.31 43.14 34,08 11.36 34.47 3.88 100 73 PEAK
2 5935.75 55.60 108.20 -52.51 40.87 3408 11.42 34.47 3.87 180 73 PEAK
™ Level {dBuV/m)
1225
||
AVG_BE(UNI 4)_indor|
. _BE(UNIL4)_J
00 ’wfﬂ \«Mu‘
W S
Lo v o "
36,
1!
Avg Blank
5750 5800. 5850. 5900 5950. 6000
Frequency (MHz)
Site & B3CH23-HY
Condition: AVG_BE(UNII 4)_indoor 3m DRH18-E_LE2CASAIREN 240620 HORIZONTAL
+ RBW:1060.000kHz VBW:3008.B08kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
PHz dBuv/m dBuv/m  dB dBuv dB/m B dB B o deg
1 5924.80 47.18 88.93 -41.75 32,39 34.08 11.38 34.47 3.88 100 73 AVERAGE
2 5936.75 47.44 88.20 -40.76 32,62 34.08 11.42 34.47 3.87 180 73 AVERAGE
TEL : 886-3-327-0868 Page Number : C2-8 of 120
FAX: 886-3-327-0855
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Peak 5600 5650, 5718, 771, 8%, 5695
Frequency (MHz)
1000 2200. 3400, 4600, 5800, 7000
Site @ @3CH23-HY Frequency (MHz)
Condition: PEAK_BE(UNII 4)_indoor 3m DRHIS-E_LE2CBSALSEN 240620 VERTICAL
+ RBW:1000.000kHz VBW:3000,000kHz SWT:Auto Site : B3CHZ3-HY
Condition: PEAK(UNII 4)_indoor 3m DRH1B-E_LE2(@SAIBEN_248628 VERTICAL
Linit Read  Ant Cable Preamp  Aux APos  TPos + RBW:1080.000kHz VBW:3008.8ackHz SWT:Auto
Freq Level Line Margin Level Factor Loss Factor Facter Remark
- Linit Read  Ant Cable Preamp  Aux APos  TPos
M dBuV/n dBulfn  dB - dBuV dBfw dB B B on deg Freq Level Line Margin Level Factor Loss Factor Factor Remark
1 S614.46 53.28 68.20 -14.32 39.34 33.29 1L.20 3445 .90 168 150 PEAK
2 5650.15 50.34 68.31 -17.97 36.24 33.59 1114 3445 391 189 150 PEAK —_—
3 S700.60 5133 105.37 -54.84 .01 3380 1186 .45 .91 100 150 PEAK fHz dw/m dblfm b dBW dBfu dB dB o dB o deg
4 57067 5028 110.95 60.67 35.05 3381 1183 1.5 3.91 169 150 PEAC 1 5845.20 169.94 --o-ov -ooo- .44 398 1L 346 391 160 150 PEK
. Level [dBuVim)
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105 1
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WMW"“/ W ftbo
50 ) T i i
L
1.
Avg Blank
1000 2200. 3400, 4600, 5800, 7000
Frequency (MHz)
Site : B3CH23-HY
Condition: AVG(UNII 4)_indoor 3m DRHL8-E_LE2CBSALBEN 248629 VERTICAL
+ RBK:1060.080kHz VB:3000. B0BkHZ SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 5845.80 181,11 ------ ------ 86.61 33.98 11.87 34.46 3.91 188 150 AVERAGE
TEL : 886-3-327-0868 Page Number : C2-9 of 120
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Pol. Vertical Fundamental
. 4oLevel (dBuVim)
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Peak Blank
5750 5800. 5850. 5900 5950. 6000
Frequency (MHz)
Site & B3CH23-HY
Condition: PEAK BE(UNTI 4)_indoor 3m DRH1B-E_LE2CASALSEN 248628 VERTICAL
+ RBW:1060.000kHz VBW:3008. B0BkHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark

PHz dBuv/m dBuv/m  dB dBuv dB/m B dB B o deg
1 5924.25 50.26 108.75 -58.49 35.47 34.00 11.38 34.47 3.88 10@ 150 PEAK
2 5938.5¢ 52,11 108.20 -56.09 37.28 34.00 11.43 34.47 3.87 180 158 PEAK

- Level [dBuVim)

as AVG_BE{UNI 4 indoor

Avg Blank
5750 5800, 5850, 5000, 5050, 6000
Frequency (MHz)

Site + @3CH23-HY
Condition: AVG_BE(UNII 4)_indoor 3m DRH18-E_LE2CASAIBEN 240620 VERTICAL
+ RBW:1080.060kHz VBW:3000. B0BKHz SWT:Auto

Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark

PHz dBuv/m dBuv/m  dB dBuv dB/m B dB B o deg
1 592375 4439 89.11 -44.72 29.61 34.08 11,37 34.47 3.88 188 150 AVERAGE
2 597225 44,73 88.20 -43.47 29.78 34,08 11.56 34.47 3.86 188 150 AVERAGE

TEL : 886-3-327-0868
FAX: 886-3-327-0855
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Pol. Horizontal Vertical
.y Level {dBuVim) v LEvel {dBuVim)
1225 1225
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Peak 15 115
AVQ 7000 9200, 11400, 13600. 15800, 18000 7000 9200, 11400, 13600. 15800. 18000
Frequency (MHz) Frequency (MHz)
Site + @3CH23-HY Site © @3(H23-HY
Condition: PEAK(UNTI 4)_indeor 3m DRH18-E_LE2CASALGEN 240620 HORIZONTAL Condition: PEAK(UNII 4)_indeor 3m DRHLS-E_LE2CASALBEN_240620 VERTICAL
Linit Read  Ant (able Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBui/m B dBuw/ dB/m dB A8 dB m deg Mz dBuV/m dBuv/m  dB dBw/ dB/fm dB B dB m  deg
1 1ip9%e.08 51.88 74.00 -22.12 35.57 38.60 15.82 48.37 2.26 - -- PEAK 1 1169%0.08 51.75 74.0@ -22.25 35.44 38.60 15.82 48.37 2.26 - -- PEAK
2 11698.08 41.76 54.00 -12.24 25.45 3B.60 15.82 48.37 2.26 - -- Average 1 11690.08 41.88 54.0@ -12.12 25.57 38.60 15.80 48.37 2.26 - -- Average
3 17535.0@ 54.75 188.20 -53.45 38.79 46.18 19.14 46.39 3.11 - -- PEAK 3 17535.00 54.83 188.20 -53.37 38.87 46.18 19.14 46.39 3.11 - -- PEAK
TEL : 886-3-327-0868 Page Number 1 C2-11 of 120
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Pol. Horizontal Vertical
mLevel(dBqu) meel(mvm
1225 135
s 115
00 00
10.6G " i AVGIUNI4)_ngoor o i AVGUNI4) ingoor
~18G e R R
%0 30
Av
9 115 115
10600 12080, 13560, 15040, 16520, 16000 10600 12080, 13660, 15040, 16520, 14000
Frequency (MHz) Frequency (MHz)
Ste BB Ste BB
Condition: AVG(UNIL 4) indoor 3n ORHLB-E LEXCOSAIBEN 240620 HORTZONTAL Condition: AVG(UNIL 4)_indoor 3n ORHIS-E_LEICRSALGEN 240620 VERTICAL

TEL : 886-3-327-0868
FAX: 886-3-327-0855
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Pol. Horizontal Fundamental
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1.
Peak 5600 5650, 5718, 771, 8%, 5695
Frequency (MHz)
1000 2200. 3400, 4600, 5800, 7000
Site @ @3CH23-HY Frequency (MHz)
Condition: PEAK_BE(UNII 4)_indoor 3m DRHIS-E_LE2CBSALSEN 240620 HORIZONTAL
+ RBW:1000.000kHz VBW:3000,000kHz SWT:Auto Site : B3CHZ3-HY
Condition: PEAK(UNII 4)_indoor 3m DRH1B-E_LE2(@SAI3EN_248628 HORIZONTAL
Linit Read  Ant Cable Preamp  Aux APos  TPos + RBK:1060.000kHz VBW:3008. BaAkHz SWT:Auto
Freq Level Line Margin Level Factor Loss Factor Facter Remark
- Linit Read  Ant Cable Preamp  Aux APos  TPos
Mz dBuV/n dBulfn  dB - dBuV dBfw dB B B on deg Freq Level Line Margin Level Factor Loss Factor Factor Remark
1563452 53.98 68.20 -14.22 39.95 33.41 1L17 34.45 .98 168 280 PEAK
2 5650.15 SLB8 68.31 -17.23 36.98 33.50 1114 34.45 391 183 280 PEAK —_—
3 SWLI9 53.18 10553 -52.35 36.86 33.00 1186 .45 .91 10 250 PEAK fHz d/m dbl/n b dBW dBfu dB dB o dB o deg
457007 50111095 5.4 3T.68 3381 1163 145 3.91 168 230 PEAC 1 5865.80 120.40 --o-o -ooo- 165.82 3600 1L14 3446 3.90 168 250 PEAC
o Lavel [dBuVim)
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1.
Avg Blank
1000 2200. 3400, 4600, 5800, 7000
Frequency (MHz)
Site : B3CH23-HY
Condition: AVG(UNII 4)_indoor 3m DRHL8-E_LE2(BSALBEN 248629 HORIZONTAL
+ RBK:1060.080kHz VB:3000. B0BkHZ SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 5865.80 112,48 ------ ------ 97.82 34.0@ 11.14 34.46 3.98 188 280 AVERAGE
TEL : 886-3-327-0868 Page Number 1 C2-13 of 120
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